For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 1 of 70

254

20HP Air Intake And Filter

-

W

\\\\A \ N

<t

\\Hu”, mm R
\ \ MWWW\Y/ .hnumr. //

=\
|
/.

\ \\\ ;mmy /
,”/”.ﬂu / //mmmmmv 7 Mmu \
II o lllh lrl\\“

0 wr

T

£

___;_\

i

.mymowerparts.com

A\Mm_ ™\ ™
= | ,,MU Ammw.“ S " ,EW
o~ / / ' y__-\\ -
\\ N / \ A,w‘
T @ Ru_._. / | _ﬁ_EwV ﬁﬂ
h \Y, \JJ )
M%.. )7 W& 7
/.m,.i\ ?\\ . /

@ \ \

()] _ﬂu.ﬁ

e A... \Y

PN



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

254

20HP Air Intake And Filter

Page 2 of 70

Ref#  Part Number Qty S/P/F  Description
1 KH-24-753-11 1 Kit, Air Cleaner Cover (Includes 2-3)
2 KH-25-341-03 1 /P Knob, Cover
3 KH-24-041-27 1 Gasket, Air Cleaner Cover Knob
4  KH-12-100-01 1 /P Wing Nut
5 KH-52-082-04 1 /[P Cover, Air Cleaner Element
6 KH-45-083-02 1 S Element, Air Cleaner
7 KH-45-083-01 1 S Precleaner, Element
8 KH-24-032-04 1 Seal
9 KH-24-054-02 1 S Elbow, Air Cleaner
10 KH-24-041-14 1 /P Gasket, Air Cleaner Base
11 KH-24-041-01 2 /P Gasket, Intake Manifold
12 KH-M-0651055 4 Screw, Hex Flange, M6 x 1.0 x 55
13 KH-24-164-06 1 Manifold, Intake

WWW.mymowerparts.com



Page 3 of 70

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

20HP Blower Housing And Baffles

254

///
2R © /,, ot
llII_II P o .‘f . / \‘
e -w,wﬁ,,,,,, & . .n,n,rnww >/
—TS T R\ LT
/, T, \ \““\Iﬂ
- ~ y o~
/ V \lﬂnnnlrnVIl \\\ 1|...l/

\.IIIIL \ Ve

\llll

\‘.n..u
Y

WWW.mymowerparts.com

[l j N R /r Gy
—




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

254

20HP Blower Housing And Baffles

Page 4 of 70

Ref#  Part Number Qty S/P/F  Description
1 KH-24-027-83 1 S  Housing, Blower (Incl. 2 thru 5)
2 KH-24-100-01 3 Nut, Plastic
3  KH-25-086-43 1 Screw, Set
4  KH-25-139-16 1 Plug, Button, 9/16
5 KH-24-100-02 2 Nut, Plastic
6 KH-M-0545020 2 /P Screw, Hex Flange, M5 x 0.8 x 20
7 KH-M-0545016 5 S  Screw, Hex Flange, M5 x 0.8 x 16
8 KH-M-0551016 1 Screw, Hex Flange, M5 x 0.8 x 16
9  KH-24-146-07 1 Plate, Backing - #2 Side
10 KH-M-0645016 6 S  Screw, Hex Flange, M6 x 1.0 x 16
11  KH-24-146-08 1 S  Plate, Backing - #1 Side
12 KH-24-063-20 1 /P Baffle, Cylinder Barrel - #2 Side
13  KH-24-063-29 1 Baffle, Valley
14 KH-24-063-30 1 Baffle, Cylinder Barrel - #1 Side
15 KH-M-0545010 2 /P Screw, Hex Flange, M5 x 0.8 x 10

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 5 of 70

254

20HP Crankcase And Crankshaft

o0
o

Te)
) - \.4.-
, , / /
@ Ny o H gt .\”m i) N ! \ \Uh _ dm .
™ ()= s Mk ,_mw ———
o N . / | k - — 4
| 8 &L | e.. < bm»@ ,/V 7
| n .,
“w. (
o \.4.;.“/ R ™
N/ A 2
\ .
f . 12 \
- < “ 13 _
\\ \ / / vz_wr}.illlql..lnuwmwwww //y n,o
\\Q Q A " ,_” |....|fu 1.uuur_uuunuu: Go |
- L —— xmmmmm ey, | o
V() S bl | J— |
| .\ I & —. H , ‘ \\.1 "// b
0 ,V_ T L ( )0
> A .ﬂ_,fu..\ @) | ,..m =4
‘NL =] O |
) B ,EL Aruu_ Lf ir./ 4
M - \w aiwnr_mﬁwv //
pdbeel. TGN o D N
i T e 7 wu ~— a\v Ammxaau -
/n\w o i,
.\ / w
“um \\ /,
" \\ \
// _ - Aum
w / { ﬂ A ™ T ey
_/ V\‘ A \ﬁ‘e‘ll
\ -
A € / £
R R \ ’
\ m"_me \ \\ s (0)
R __ o /  CPLYD A §¢
X\ — |0 7 |
\ ' < 4 \ L \
oW wmmv /
/ o & /
/ m..h.v )v_ ]
g 7 RN 2
d N s
nu.\\ Ammmmvnv

N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54 Page 6 of 70
20HP Crankcase And Crankshaft
Ref#  Part Number Qty S/P/F  Description
KH-65540 1 Engine, Complete
KH-24-522-10 1 S  Short Block
KH-24-782-05 1 Miniblock
1 KH-24-032-01 1 S  Seal, Front Oil
2 1 Cylinder Block (USE: Miniblock).
3  KH-24-294-03 1 S  Fitting
4  KH-12-380-17 6 S  Pin, Locating Dowel
5 KH-24-067-09 2 S Rod Ass'y, Connecting, Std.
KH-24-067-10 2 Rod Ass'y, Connecting, .010 Under
6 KH-24-874-01 2 S  Piston w/Ring Set, Std. (Incl. 7-8)
KH-24-874-02 2 S  Piston w/Ring Set, .010 Over
KH-24-874-03 2 S  Piston w/Ring Set, .020 Over
7  KH-24-108-01 2 S Ring Set, Std.
KH-24-108-02 2 S Ring Set, .010 Over
KH-24-108-03 2 Ring Set, .020 Over
8 KH-24-018-01 4 S Retainer, Piston Pin
9 KH-12-422-09 AR S  Shim, Crankshatft, .032 (Red)
KH-12-422-13 AR S  Shim, Crankshatft, .040 (Black)
KH-12-422-07 AR S  Shim, Crankshatft, .028 (White)
KH-12-422-08 AR S Shim, Crankshatft, .030 (Blue)
KH-12-422-10 AR S  Shim, Crankshatft, .034 (Yellow)
KH-12-422-11 AR S Shim, Crankshatft, .036 (Green)
KH-12-422-12 AR S  Shim, Crankshatft, .038 (Gray)
10 KH-24-012-05 1 S  Camshaft
11  KH-52-139-09 1 S  Plug, Cup
12 KH-M-0545010 2 /P Screw, Breather Reed Retainer M5 x 0.8 x 10
13 KH-24-018-04 2 Retainer, Reed
14 KH-24-402-05 2 S Reed, Breather
15 KH-12-153-01 1 S  O-Ring, Lower Ol Fill Tube
16 KH-24-126-19 1 Bracket, Oil Fill Tube
17  KH-12-123-04 1 S  Tube, Oil Fill
18 KH-M-0545016 1 S  Screw, Hex Flange, M5 x 0.8 x 16
19 KH-12-153-02 1 S  O-Ring, Upper Oil Fill Tube
20 KH-24-038-04 1 S  Dipstick Ass'y
21  KH-25-755-13 1 /P Kit, Oil Fill Cap
22  KH-12-153-03 1 O-Ring, Dipstick
23  KH-12-380-04 1 Pin, Hitch
24  KH-M-631005 1 /P Washer, 6mm
25 KH-12-032-01 1 Seal, Governor Cross Shaft
26  KH-X-25-102 1 S  Washer, 1/4
27  KH-24-144-01 1 Shaft, Governor Cross
28  KH-24-014-42 1 S  Crankshaft (Includes 29)
29  KH-52-032-09 1 Plug, Cup
KH-24-755-03 1 S  Gasket Set

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 7 of 70

254

20HP Cylinder Head, Valves And Breather

™

[ nD_, ? AN ,mW - // 4 -
/ l ‘1W.|l| b and |
w \ /r J // axes =D ; o
........ 3 ..nl SN N\ / ‘
\ / o\ —~3 M Lol \ \ \
o \. IIIIIII H\ ’
g
\y‘. e N P Mw ....... - ﬁ: ™ \)m,.ﬂ./ L\ |\
(HY | o= =0 N4 AL o ®; ¢ m N et
lluﬁ - A
:ﬁ ym‘ ﬁ..vr n_e \_ \_HHL\ o
@
f / |
o~ AP L
;—\ Mu c)} D
' I ,ﬂ 4/ \
r FAHoE
N e
il
»
O o 9]
&t 2 o=
.l\\ \\\ " l-:\\\\ _1u
— !
e & >
[
‘-\\ ol ,/uw S
= N o T
LS “unmA el ., . Illlw1li =) 8
3 N
.._mw.....il. Y
; -nlw..m mwmnnw“ J_H"E, - N A\ AH...C ) A g% T..,\\\
R wuw}] LT 1 i ,,,iu!il.ik
il.i:uli..‘ \
QO // _ n
\./ / | ,
A Il\ \‘\ ”Mm .llll.-llll.-‘. P \\ Mmmw _
e o —v f
M © s A "/
I~ .----iL H f,..-.n_v#{n{ws.. 4 imm
o o © mw -+
- o -
1 _ [qY]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54 Page 8 of 70
20HP Cylinder Head, Valves And Breather

Ref#  Part Number Qty S/P/F  Description
1 KH-24-033-03 1 Cover Kit, Breather w/Gasket
2 KH-24-041-23 1 S Gasket, Breather
3 KH-24-096-15 1 Cover, Breather
4  KH-M-0645020 4 S  Screw, Hex Flange, M6 x 1.0 x 20
5 KH-12-351-01 4 S Lifter, Valve
6 KH-24-755-66 1 /P Kit, Valve Train (Incl. 7, 10, 11)
7  KH-24-411-05 4 /P Rod, Push
8 KH-24-041-08 2 S  Gasket, Cylinder Head
9 KH-24-318-12 1 S Head Assembly, #2 Cylinder
10 KH-25-186-01 4 /P Arm, Rocker
11  KH-24-599-01 4 S  Pivot, Rocker Arm
12 KH-M-0640034 4 /P Screw, Hex Flange, M6 x 1.0 x 34
13 KH-12-086-16 8 S  Screw, Hex Flange, M10 x 1.5 x 90
14  KH-24-755-74 1 S Kit, Valve Cover (Incl. 15-16)
15 KH-24-153-16 1 S O-Ring
16  KH-24-086-32 4 Screw, Shoulder
17  KH-24-445-01 1 S  Strap, Lifting
18 KH-24-016-01 2 /P Valve, Exhaust, Std.
KH-24-016-02 2 Valve, Exhaust, .010
19 KH-24-017-01 2 /P Valve, Intake, Std.
KH-24-017-02 2 Valve, Intake, .010
20 KH-24-032-05 2 S  Seal, Valve Stem
21 KH-235011 4 S Retainer, Spring
22  KH-24-089-02 4 /P Spring, Valve
23  KH-12-173-01 4 /P Cap, Valve Spring
24 KH-12-755-03 4 /P Kit, Retainer
25 KH-24-318-11 1 S Head Assembly, #1 Cylinder
26  KH-24-755-76 1 S Kit, Valve Cover - Breather (Incl. 15, 16, 27)
27  KH-25-313-02 1 S  Grommet, Rubber
28  KH-24-755-57 1 S  Kit, Breather Separator (Incl. 27, 29-32)
29 KH-M-0545016 2 S  Screw, Hex Flange, M5 x 0.8 x 16
30 KH-24-445-02 1 Strap, Breather
31 KH-24-126-44 1 Bracket, Breather Separator
32 KH-24-112-12 1 Spacer
33  KH-24-294-01 1 Fitting
34  KH-24-326-03 1 Hose, Flexible

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 9 of 70

254

20HP Electric Start

~3F

[

» m.“l, oo\
ood ) AR
\

N A,
- IM! n.‘\.._‘ _n . \ v /
nrn /R \\ — € K
[ 5
0\ 2z (2
A .f,.k-ﬂrN “-
\
/
[{s

3 o0 v

IIIIJAIL

'

=
d
||num
¥
N ml mu& -3
R S
o
L -
_n“v L /
-~
|uu nJ
n_ v )
e e/ /o N
T e,
“ ,, ,, =y o
m N0 il
IILNIIII .I\NU“I u

0y

<t (s}

— o

v < &
- P \wgr \1n r.

mh',,y ) Aa_ nw

% u‘ ,L

J ﬁ i ch\\ ..._V nmll\

P

-

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

254

20HP Electric Start

Page 10 of 70

Ref#  Part Number Qty S/P/F  Description
1 KH-M-0841080 1 S  Nut, Hex Flange, M8 x 1.25
2 KH-M-839080 2 S  Screw, Hex Flange, M8 x 1.25 x 80
3  KH-12-098-03 1 S  Starter, Solenoid Shift (Incl 4 thru 18) (Nippon
Denso)
4  KH-12-081-02 1 Drive, End Cap
5 KH-52-100-10 2 Nut
6 KH-12-090-10 1 Lever, Starter Drive
7  KH-24-755-84 1 /P Kit, Starter Repair
8  KH-52-435-02 1 /P Solenoid
9 KH-52-100-09 1 Nut
10 KH-12-239-01 1 Drive, Pinion
11 KH-12-170-03 1 Armature
12 KH-12-471-01 1 Frame
13  KH-52-221-01 1 Kit, Brush (Incl. 15)
14  KH-52-323-03 1 Holder, Brush
15 KH-52-089-09 4 Spring, Brush
16 KH-52-168-01 1 Insulator
17  KH-52-211-05 2 Bolt, Thru, M5 x 0.8 x 99
18 KH-12-301-01 1 Commutator, End Cap
KH-M-839080 2 S  Screw, hex. flange M8x1.25x80 Not shown;
Delco-Remy SOLENOID SHIFT STARTER (25
098 09-S)
KH-M-0841080 1 S Nut, hex. flange M8x1.25 Not shown;
Delco-Remy SOLENOID SHIFT STARTER (25
098 09-S)
KH-25-098-09-S 1 S  Starter assembly solenoid shift (Delco) Not
shown; Delco-Remy SOLENOID SHIFT
STARTER (25 098 09-S)
KH-25-755-33-S 1 Kit, pinion drive Not shown; Delco-Remy
SOLENOID SHIFT STARTER (25 098 09-S)
KH-25-141-05-S 1 Ring Not shown; Delco-Remy SOLENOID
SHIFT STARTER (25 098 09-S)
KH-25-221-01-S 1 Kit, brush Not shown; Delco-Remy
SOLENOID SHIFT STARTER (25 098 09-S)
KH-25-435-05-S 1 S  Kit (Includes 3 Torx head screws), solenoid
(plunger is part of the solenoid); Not shown;
Delco-Remy SOLENOID SHIFT STARTER (25
098 09-S)
KH-25-086-113-S 3 Screw, external Torx head M4x0.7x26 Not

shown; Delco-Remy SOLENOID SHIFT
STARTER (25 098 09-S)

WWW.mymowerparts.com



Page 11 of 70

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

254

2 ©
s "\ o~
- // ,,/ @ /,
A A,, A N QNI 2
,waau BS { /y S , § W )
\Z N K- / A \ _vv am) f
\ \l.““_w/ Nv / I_"\ \ \ \
, 7AWy \ RN,
v o \\ \v \\ 1 / n N y... r
O R/ p) = w6 DOYE
\.\ £ .\ /. ..M““__\ ...“\x\ , i/ Jv/
g ‘ 0 n \
P / \\ \mw. \\ m A " N \\\ “_ / /,,/
w Amm \\ N ﬁmmmm,uuu\u o’ ,.\ \ &
\.AJ \\ “.L \\AM - _ h ﬂ _mm. !
_Agg «/.m \? \ ) \ \ PR - \ .
/ v..“_&\ / .nu.n.nn\u.\ | o
\ /S e ﬁ
\V RS A
@ / o
Y

,

e,

A,

l.....du......ﬂﬂﬂﬂﬂﬂﬁﬂﬂﬂLv,
Nll-nIlIlll....ll!llIlJb o»
\.“u.
A
. /y
o ,\\
5
@) N ..«”mmu.u.”” 2
3 \“ —
£ d )
(@) d wv
5 P f
S LY \\
o \
I \\
o
S /

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

254

20HP Engine Controls

Page 12 of 70

Ref#  Part Number Qty S/P/F  Description
1 KH-SM-0642025 1 S  Screw, Hex Flange, M6 x 1.0 x 25
2 KH-24-090-14 1 /P Lever, Governor
3 KH-M-0641060 1 S  Nut, Hex Flange, M6 x 1.0
4  KH-24-089-01 1 Spring, Linkage
5 KH-25-158-08 1 /P Bushing, Linkage Retaining
6 KH-24-079-04 1 Linkage, Throttle
7 KH-25-158-11 2 /P Bushing, Throttle Linkage
8 KH-24-086-06 2 Screw, Phillips Hd. 11-16 x 3/4
9 KH-M-0446030 1 S Nut, Hex, M4 x 0.7
10 KH-M-0647060 3 Nut, Hex Lock, M6 x 1.0
11  KH-24-090-09 1 Lever, Throttle Control
12 KH-M-0401030 1 S  Screw, Hex Cap, M4 x 0.7 x 30
13 KH-X-25-72 3 Washer, 1/4
14  KH-24-089-20 1 Spring, Throttle Shaft
15 KH-M-0545016 2 S  Screw, Hex Flange, M5 x 0.8 x 16
16 KH-12-237-01 2 Clamp, Cable
17 KH-M-0639016 1 S  Screw, Hex Flange, M6 x 1.0 x 16
18 KH-24-126-59 1 /P Bracket, Control
19 KH-25-431-01 1 Spacer
20  KH-24-090-20 1 Lever, Choke
21  KH-X-25-52 1 S Washer, 1/4
22 KH-277341 1 Washer, Spring, 3/8
23  KH-24-079-10 1 Linkage, Choke
24  KH-24-144-11 1 Shatft, Throttle
25  KH-24-126-17 1 S  Bracket, Throttle Shaft
26 KH-M-0645016 1 S  Screw, Hex Flange, M6 x 1.0 x 16
27  KH-24-112-10 1 Spacer
28 KH-24-090-12 1 Lever, Throttle Control
29  KH-24-089-15 1 /P Spring, Governor

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

e Vi
o B/ \
o & /
~ _anu\
© R S
B \\V
] \ /
g s
a @O & S
\
/ nmu
/A \.mw. \A V - &)
&, Foey :
. \\ L mnww 7))
Y — ju
a7/ S
Yo O
,&mnﬂumw Ce o -
e 2
©0 1--!..%----‘_@ (@)
N\ Q) S
e N ) e~ >
e \ /
o i // £ “\\ m.
\, €
% &
) ‘cilll
\ mw W
/
a
/f alil
~ ‘“\ .II/I
s =
m o) IA&\PI//
g \
Q 4 _ vgw/ /umu\
N v nh_\..lu.mu”/
T /AN
5 o N A h ”/w/ﬂ,_m W
LL //, . / \,IM,\.M, |
o N S Y \ ;V/mz v\ bg—————  —
W, / _n/ xm“/h vr_wl Nk 2
S (TN, =2
)
N & N\ )
fmr\




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

254

20HP Fuel System

Page 14 of 70

Ref#  Part Number Qty S/P/F  Description
1 KH-24-853-17 1 Kit, Carburetor w/Gaskets (Includes 2 thru 4)
2 KH-24-041-15 1 Gasket, Carburetor
3  KH-24-041-14 1 /P Gasket, Air Cleaner Base
4  KH-M-0629128 2 Stud, M6 x 1.0 x 128
5 KH-M-0641060 2 S  Nut, Hex Flange, M6 x 1.0
6 KH-X-426-9 6 S Clamp, Hose
7  KH-24-353-03 1 Fuel Line 10.5"
8 KH-47-154-01 1 S Clip, Cable
9 KH-24-086-12 2 Screw, Hex Cap, M6 x 1.7 x 18
10 KH-24-393-04 1 S  Pump, Pulse Fuel
11  KH-24-100-01 2 Nut, Plastic
12 KH-24-353-11 1 Fuel Line 11.5"
13  KH-25-353-15 1 Fuel Line 3.5"
14  KH-25-050-03 1 S  Filter, Fuel
KH-24-757-18 1 S  Kit, Carburetor Repair w/Gaskets
KH-24-757-19 1 /P Kit, Choke Repair w/Gaskets
KH-24-757-20 1 Kit, Gasket
KH-24-757-22 1 /P Kit, Solenoid w/Gaskets

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 15 of 70

Ill&"h‘

B~

-

o
Ll
< &
—
a
M~ ‘.- N
.,lll!,.. _.. W”"uf
Ill’ N ‘
II" YJ \‘

.r = m =
A( " lu d \ ﬂA...\\ y

nuww_.

w / .“_u_‘.. \
=N aY
j._mu -un-- wﬁ

o8 <
“ \\

20HP Ignition, Electrical And Flywheel

254

N
_Jyuuuwuu“"nx‘,1 wm_“um

¢ \“u-;
p ‘Gnu-., ' rv..‘

_mmm__m

.mymowerparts.com

.
L
Sl
" T
w T
'Y u,
e
WWW



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

254

20HP Ignition, Electrical And Flywheel

Page 16 of 70

Ref#  Part Number Qty S/P/F  Description
1 KH-M-0603100 4 Screw, Hex Cap, M6 x 1.0 x 100
2  KH-X-25-53 4 Washer, .266 x .5
3 KH-24-162-25 1 S  Screen, Grass
4  KH-24-141-06 1 Ring, Support
5 KH-24-112-14 4 Spacer, Grass Screen
6 KH-24-468-11 4 Washer, Spring, 10mm
7  KH-24-157-01 1 S Fan
8 KH-12-086-14 1 Screw, Hex Flange, M10 x 1.5 x 46
9 KH-12-468-03 1 /P Washer, 3/8
10 KH-X-42-15 1 /P Key
11  KH-24-025-04 1 S  Flywheel
12 KH-25-403-03 1 S  Rectifier/Regulator
13  KH-X-25-92 2 Washer, 3/16
14 KH-24-086-18 2 Screw, Phillips Hd, 11-16 x 7/8
15 KH-236602 1 S  Connector, Rectifier/Regulator
16  759-3336 2 /P Spark Plug
17 KH-M-0548025 2 Screw, Hex Cap, M5 x 0.8 x 25
18 KH-24-085-03 1 S  Stator, 15 Amp
19 KH-235173 1 Clip, Cable
20 KH-25-155-06 1 Connector
21  KH-48-154-02 1 Clip, Cable
22  KH-X-25-63 1 /P Washer, 1/4
23  KH-24-584-01 2 S  Module, Ignition
24  KH-M-0545020 4 /P Screw, Hex Flange, M5 x 0.8 x 20
KH-24-176-41 1 Harness, Wiring Not Shown
KH-24-176-50 1 S Harness, Wiring Not Shown
KH-24-518-09 1 Wire Lead (green - 19-1/2") Not Shown
KH-24-518-07 1 S  Wire Lead (violet - 36-1/2") Not Shown
KH-25-518-28 1 S  Wire Lead (black - 4") Not Shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 17 of 70

254

20HP Oil Pan And Lubrication

.
S,
—

U. v
III.WI

(3]
\
\
\
X
i . <r ~—
| P -
W \ w
O i n 1
O ‘\“ A\-WAV:_MH“ O \\ \ﬁJv /
| / 1|uu,...,
| A dw w\g / ZA\Y m"mw.-m_ \
_ ““1. .,..ilwﬂ.‘m./A/ n ” ) // q!/
| f2% / - / b
, : ummm \“\ \\ 9 _owmi - E_ N\ /
, m__m..mm : \ Y \ Kr.; s ,ﬁu .A}A/
[ £ = - \
| 7 \ =12 A /”o AN |
JERSURSS—f \o / e, \ , A..l\.)
_ =0\

, T
.rymn-..mw QT--
\ A Mmmmmw_ \, k_ _

Jas
,.D J \W.,V “\\v !

\

\\—III

& m——t =4 w o
/ B O

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

254

20HP Oil Pan And Lubrication

Page 18 of 70

Ref#  Part Number Qty S/P/F  Description
1 KH-M-0645025 2 S  Screw, Hex Flange, M6 x 1.0 x 25
2 KH-M-631005 2 /P Washer, 6mm
3  KH-24-199-07 1 Pan Ass'y, Qil (Incl. 4 thru 10)
4  KH-24-393-08 1 S  Oil Pump Ass'y (Incl 5)
5 KH-24-123-05 1 Tube, Oil Pickup
6 KH-25-162-07 1 Screen, Ol
7  KH-24-043-12 1 /P Gear Kit, Governor w/Pin (Incl. 8)
8 KH-12-380-01 1 /P Pin, Governor Regulating
9  KH-52-448-02 1 S  Tab, Locking
10 KH-12-144-02 1 Shaft, Governor Gear
11  KH-24-153-08 1 O-Ring
12 KH-X-75-32 1 S Plug, Hex Cntrsk. 3/8
13  KH-24-755-52 1 Oil Cooler Kit (Incl. 14 thru 17)
14  KH-24-041-29 1 Gasket, Oil Filter Adapter
15  KH-24-402-02 1 Reed, Oil Relief
16 KH-M-0448010 1 Screw, Hex Flange, M4 x 0.7 x 10
17  KH-24-136-03 1 S Nipple, Oil Filter
18 KH-12-050-01 1 S  Filter, Oil
19 KH-52-032-08 1 S Seal, Oil (PTO End)
20 KH-24-086-17 1 S  Screw, Hex Flange, M8 x 1.25 x 45
21 KH-24-086-16 9 S  Screw, Hex Flange, M8 x 1.25 x 45
22  KH-52-139-02 1 /P Plug, Hex, 3/8
23  KH-52-099-06 1 S  Switch, Oil Pressure

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 19 of 70

................... \ o\ /

Aw/
///,
L\
- (@),
TN )/
/// < I.\\\\A \
QL T ,

Py =
&< mwllm

/- .q/

o /

/ N /
/ /\A 6.\
© A \\ )

O T , \ N|.

e Af.

- 7 /(
[\

54" Deck Assembly

254

© ~ \A \A/ \M{vv mwmu iy nm_//z_ bmww N ..-
.)._ 1\/ v“wwﬂn uu_mv \\\\\\ nmmw o MN“ \\ AWV..,..IVV <
D N
y ) -_ w-mmwmmnmv d mmv S \“\ wmm%%ys
\ .AmTwu / I s <)
f \ \ \\ A— B & \\\ / \
y./m\ o\ | /\LV A 7 i // “\ / ,,
\ 1/ \ _ﬁ \\ s, / \\ M rn_.;/ -mi& - S/ m\“\ \N/ &
@ W N /e \ i [ preee—”" ¢
.7.3_3/ & \“M\wa, SN || O <
NNy - - -E R I NG
ﬁgk /,x RUTAS 3.
Y VA = |
R A Ll g
NI T
\\ \N//u . \Am,/,l-. A
/T
,LP%K@ \;/
/”w.nwwv..,\ =
\m!. |||||| ]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

254

54" Deck Assembly

Page 20 of 70

Ref#  Part Number Qty S/P/F  Description
1 603-0144 1 Bar, 54" Front
2 603-0149 1 S  Guard, Finger Code 0498
3 603-0325 1 Housing Ass'y, 54" Mower Deck Code 0498
777-1426 1 S Label, Danger, Top Rt. of Deck
777-9192B 1 S  Label, Deck Safety, Top Lt. of Deck
4  603-0350 1 Bracket, Rear Hanger RH Code 0498
5 603-0351 1 Bracket, Rear Hanger LH Code 0498
6 634-3159 2 /P Wheel Ass'y, 5" Deck [Includes Ref. Nos. 38 &
41 (Qty. 2)]
7  703-2091A 1 /P Bracket, Front Roller Code 0498
8 703-2093 1 Baffle, Rear Inner
9 703-2392 1 S  Bracket, Chute Mtg
10 703-2410 2 Bracket, Deck Wheel Code 0498
11  703-2430 1 Bracket, Front Deck - RH Code 0498
12 703-2767 1 Bracket, Front Deck - LH Code 0498
13  703-2791 1 Plate, Idler Support
14  703-2816 1 Cover, Belt - RH Code 0498
15 703-2817 1 Cover, Belt- LH Code 0498
777-5607 1 Label, Belt Install. - Under Cover
16 703-2929 2 S  Link, Deck Support Code 0498
17  703-2988 1 S  Plate, Support
18 710-0944 2 /P Screw, Hex Cap, 3/8-16 x 4.25 GR5
19  710-3001 4 /P Screw, Hex Cap, 3/8-16 x .88 GR5
20 710-3034 4 /P Bolt, Carriage, 3/8-16 x 1.25 GR5
21  710-3168 3 /P Bolt, Carriage, 3/8-16 x 1.0 GR5
22  710-3178 19 /P Bolt, Carriage, 3/8-16 x .75 GR5
23  711-1103 1 Pin, Roller
24  711-3314 1 S Pin,Roller, 1/2 x 7.31
25 711-3318 1 /P Hinge Pin
26  712-0431 33 S  Nut, Hex Flange Lock, 3/8-16
27  712-3004A 1 /P Nut, Hex Flange Lock, 5/16-18
28  714-0115 4 S Pin, Cotter 1/8 x 1.0
29  715-3003 2 /P Pin, Spirol Spring, 3/16 x 3/4
30 720-0241 2 S  Knob, Wingnut, 5/16-18
31  731-3005 7 /P Roller, Front & Rear
32 731-3131 1 S  Deflector, Plastic Chute
777-1584 1 S  Label, Danger Cut Finger
33  732-0395 1 S  Spring, Extension
34  732-0802 2 Spring, Compression
35 732-3070 1 S  Spring, Torsion
36 736-0160 4 S  Washer, Flat, .536 x .93 x .05
37 736-0231 1 S  Washer, Flat, .344 x 1.125 x .12
38  737-0280 2 S  Grease Fitting
39 738-0296 1 S  Bolt, Shoulder, .437 x .268:5/16-18
40  738-0380 1 S  Bolt, Shoulder, .50 x .267:3/8-16
41  741-0487A 4 S  Bearing, Flange
42  747-3013 2 /P Pin, Mower Support
43  T747-3297A 1 /P Rod, Deck Support
44  747-3306 1 Rod, Idler Spring Mtg
45  750-3119 2 /P Spacer, .406 x 1.0 x .38
46  750-3193 2 /P Spacer, Wheel

WWW.mymowerparts.com



Page 21 of 70

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

54" Deck Drive And Spindle Assembly

254

] <t
| \
2283 395 = REYF REIT / 3 _Mﬂw ;R
0 S \ /
AR RO
< A\ um& tD AL / LA ,mnj N A \ 'Y
5 mm_\\ & O - p )00 ,-@@nmg DO ) MO0 @OO(<)
L/ <t A ~ /\w\m -
| Nl //r - \\ \\ Y/
| ) \
& ¥ ;.
/ ! \
\\ f ‘..V \\ \)m..----k“mv
M\ [ PO ,ﬂj A ° ,, / ’
Sforam—, A\
AEN N\ A\ ~ 98¢
2\\\ =8\ , mm.u,v /\}%, . ) VV\\\ \\_ /
88 » 5o \A/A(\\ \MM BT / / A«“\ / \\
_ / / [ NS s | /y \\ § o3
A I N (/
A\ s N / A/xm; e m. v /
g A LA D
? o : Vvk —— | av \ _%.\_5 \“ v/ -J(\ / © \Q “w“\ 4 @ TP
..\mv A 4 \6 & 8 .}Jw \ \ V/_r \ \ .u\\ ._. / mfw r_my. oo \ X, _
s = AN
Y /
AW YN ) N L
===l |10 (//— g IR g8 2
e /V M\ \ / Y e -« 7S \ \ / \ N ) / N
o lmﬂmﬂwx HWMMIIII £ mmv o \ v \\ / _\/“ /\ T / N~ \\v \wv
™\ TS A —— \-N&V <l / e N
B— Avvv ) _w..{-w-muw ..... *Mm WV w \\ " .RMM V./..,wv\ m/-“& \\o / ) co=p
Y e vl s A AR WR\\V, ) . 8 (A 1/
| /3 f X fl [ F /
Y T NN /Y \ |/
\ \ / o / v / A / /
/ \ a9 \ \ \\ \ \ /
‘\ \\ \ © / \ T Q0 [e)]
/ / \ T\ Qo @
S & o SO |
<t

3

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

254

54" Deck Drive And Spindle Assembly

Page 22 of 70

Ref#  Part Number Qty S/P/F  Description
1 603-0043A 3 S  Spindle Ass'y, Complete
2 603-0326 2 Bracket, Belt Cover Support Code 0498
3 603-0362 1 S  Pulley Ass'y, 5" Idler [Includes Ref. No. 47 &
49 Thru 53]
4  603-0406 1 Pulley Ass'y, 5" Idler [Includes Ref. No. 48 &
49 Thru 53]
5 603-0407 1 Pulley Ass'y, 5" Idler [Includes Ref. No. 46 &
49 Thru 53]
6 603-0469 1 S Arm Ass'y, Idler [Includes Ref. No. 39 (Qty. 2)]
7  619-3022 3 Spindle Housing
8 703-2178 1 S  Cover Plate, RH Side
9 703-2179A 2 S  Cover Plate,
10 703-2184 3 /P Cup, Spindle Top
11  703-2185 3 S  Cup, Spindle Bottom
12 703-2849 1 S Channel
13  710-0615A 1 /P Screw, Hex Cap, 3/8-16 x 5.0 GR5
14  710-0693 1 /P Screw, Hex Cap, 3/8-16 x 4.5 GR5
15 710-0902 1 Screw, Hex Cap, 3/8-24 x 3.75
16  710-3005 9 /P Screw, Hex Cap, 3/8-16 x 1.25 GR5
17  710-3168 4 /P Bolt, Carriage, 3/8-16 x 1.0 GR5
18 710-3178 6 /P Bolt, Carriage, 3/8-16 x .75 GR5
19 710-3252 3 Bolt, Hex Head, 3/4-16 x 6.0
20 711-3342 3 /P Shaft, Spindle
21  712-0262 1 /P Nut, Hex Center Lock Jam 3/8-24
22  712-0431 21 S  Nut, Hex Flange Lock, 3/8-16
23  712-3019 1 S Nut, Hex, 7/16-14
24  712-3054 1 /P Nut, Hex Top Lock, 3/8-24
25 712-3078 3 /P Nut, Hex Flange, 3/4-16
26  721-0385 6 S Oil Seal
27  732-0262 1 S  Spring, Extension
28  736-0171 1 S  Washer, Lock, 7/16
29  736-0227 2 S  Washer, Flat, 3/8 x 1.5 x .134
30 736-0258 5 /P Washer, Flat, .385 x 1.0 x .135
31 736-0316 1 S  Washer, Flat
32 736-3014 3 /P Washer, Flat, .78 x 2.0 x .105
33  736-3015 1 S  Washer, Flat, .469 x .875 x .105
34  737-0280 4 S  Fitting, Grease
35 738-3108 1 /P Shoulder Bolt
36  741-3050 6 S  Cup, Bearing
37 741-3051 6 S Bearing, Cone
38  741-3052 3 S  Spacer, Bearing
39 741-3063 2 Bearing, Sleeve
40  759-3820 3 /P Mower Blade
41  750-3073 3 /P Spacer, Bearing Cup
42  750-3187 6 S Ring, Seal
43  750-3211 2 Spacer, .410 x 1.0 x .80
44 754-3078 1 S V-Belt, B Section 161.0 Lg
45  756-3082 3 Pulley, Spindle
46  750-3175 1 Spacer, Front Deck Idler Pulley
47  750-3176 1 Spacer, Idler Arm Pulley
48  750-3177 1 Spacer, Rear Deck Idler Pulley
1 7032907 \WWW.MEMOWES e Ese6@m



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54 Page 23 of 70
54" Deck Drive And Spindle Assembly

Ref#  Part Number Qty S/P/F  Description
50 710-0751 9 /P Screw, Hex Cap, 1/4-20 x .62 GR5
51 712-0324 9 /P Nut, Hex Insert Lock, 1/4-20
52  741-0600 6 S Bearing, Ball
53  756-3085 3 Pulley, Flat Idler

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 24 of 70

=P

- _r_ﬂu_

WWW.mymowerparts.com

/
/

' ‘____“n.‘_._ —% u_“w.......‘u__.. o)
Y

54" Mulching ki

254



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

/54
54" Mulching kit

Page 25 of 70

Ref#  Part Number Qty S/P/F  Description
1 603-0396 1 S Baffle Ass'y, 54" Mulching
2 603-0438 1 /P Bracket Ass'y, Rubber Flap/Mtg RH
3 603-0441 1 /P Bracket Ass'y, Rubber Flap/Mtg LH
4  710-0751 2 /P Screw, Hex Cap, 1/4-20 x .62 GR5
5 710-3022 2 /P Screw, Hex Cap, 3/8-16 x 2.75 GR5
6  710-0347 1 /P Screw, Hex Cap, 3/8-16 x 1.75
7  710-3168 4 /P Bolt, Carriage, 3/8-16 x 1.0 GR5
8  712-3027 2 S  Nut, Hex Flange Lock, 1/4-20
9 736-3052 4 /P Washer, Flat, .406 X 1.0 X .105

10 742-3030 3 S Blade, Mulching, 18.5 Lg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 26 of 70

254

Battery, Electrical Components And Switches

© - &
) // , ‘
0 Rﬂa{m\ / \ \
S~ / \ —
& ~ p— NJV
5 ‘ N “ammmw//\ / \) H. \nfw Y
o //:\“ = / /[ y AN oo
\ 4, o b
&\ =y { \ L
// s ﬁmu\ N .\ \\\A\ \ \\ t , L
= =TA // { \ / \\/ Mn\\ w
AN @ \ \\ A X E
< PSSy \ ‘ﬁ B / \A Y A Vs
=~ 1!,.1,Vga / / /w ,"U © // r/n\\\\\Vﬂ\\ \\M\/ \, 4 w
" ™ Nn,m \ W_//nu nmerrl/u..\m...\\ oY \\\ /,\,\ A \\\ 7
N ~ NS // “\ - . \ R \‘4 X\
R4S SN > ANA g
[ty A O\ # p P : -
&/ ,X_AV”,@““\.,,;\.& & AT e @ n
/_DM\\ A N\ >4 m { P /
cm lnnnnI-WWl ”ﬁ \\\\ A v
v oy B o
{ A2 . \
o 77
\ w0 ww/nﬂ., 7 o
// / e << .mmw‘ M \m ww ‘Am
\ \ Sy W A \ /
\ \ AN QA ~ /S S

w

O e __ Mllnn

anﬁy o) o

uuw. w @ ,3\ %M

/
Q =5 (=] A
= M

o .,
\\\\.kH \\\ 4/
mm - \Kllllllln..)l. P/ _
A
mwi“_uu \ ﬂ _A.mv I~
» e o O ™
\ 2 ™ 2
/ 5
o <
A e
I
]
@

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

754 Page 27 of 70
Battery, Electrical Components And Switches

Ref#  Part Number Qty S/P/F  Description
1 629-3033 1 Wire Harness, Main
2 629-3034 1 Wire Harness, Engine Includes Ref. Nos. 19,
24,26 & 31
3  759-3476A 2 S  Key, Ignition (Set of 2)
4  703-2809 1 S  Bracket, Indicator Bulb Mtg.
5 703-2836 1 Bracket, Headlight Mtg. Code 0498
6 703-3149 1 S  Strip, Battery Retainer
7 710-0134 6 /P Bolt, Carriage, 1/4-20 x .62
8  710-0425 2 /P Screw, Machine, #10-24 x 5/8
9 710-0723 2 /P Screw, Hex Cap, 3/8-16 x 1.25
10  710-3015 2 /P Screw, Hex Cap, 1/4-20 x .75 GR5
11  710-3143 2 /P Screw, Pan Hd Cutting, #10-24
12 712-0161 4 /P Nut, Hex Insert Lock, #10-24
13 712-0271 2 /P Nut, Hex Sems, 1/4-20
14  712-0397 2 S Nut, Nylon Wing, 1/4-20
15 712-0431 2 S  Nut, Hex Flange Lock, 318-16
16 712-3027 6 S  Nut, Hex Flange Lock, 1/4-20
17  723-0455 1 Foam Protector, Indicator Light
18  725-0157 3 /P Cable Tie
19  725-0340 1 Cover, Battery Terminal - Black
20  725-0453E 1 S  Battery
21  725-1346 1 S Nut, Ignition Switch, 5/8-32
22 725-1347 1 /P Cap, Ignition Switch
23  725-1365 2 S  Bulb, Indicator
24 725-1656 1 Fuse, Mini, 20Amp
25 725-1718 1 S Relay
26  725-3007A 1 /P Cover, Battery Terminal - Red
27  725-3163 1 S  Switch, Ignition
28  725-3164A 3 S  Switch, Plunger Safety
29  725-3229 1 Hourmeter/Tachometer
30 725-3233 1 S  Switch, PTO
31 725-3237 1 Cover, Terminal - Red
32  725-3250 1 S  Headlight Assembly
759-3864 1 S  Bulb, Headlight - Only
33  725-3251 1 S  Sensor, Voltage
34  725-3253 1 S  Switch, Seat
35 726-0349 2 S Retainer, Ratcheet
36 731-3184 1 Bezel, Headlight
37  731-3233 1 Tray, Battery
38 732-0816 1 Spring, Switch Mounting
39  736-0607 1 /P Washer, External Lock, 5/16
40 747-3271 1 Rod, Harness Mtg.
41 747-3347 2 Rod, Battery Retainer
42  750-0539 2 S  Spacer, .315x .50 x .52
43  783-0462 1 /P Bracket, PTO Switch Retainer

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 28 of 70

254

Body Cover Panels

ANN

“frHHH.W /A M. / _u uj/w/
... ://h/// .A

v S ‘ /.

n mw \ / IS /Huuu .
0 AN e 7/ \ %\\\\mw SN
e AN v a7 = ﬂ/ >
o ! SN 7/ :///VKY / A \eﬁ.w\ /
\ A UWA W mxmm,/ )
/63 A /5 R\
/ N A / m \\\ Jm “wm%ﬁmmmmw.A\V\ \ “\ e awvmrlvmuwyﬂuw.
& \ N\ A/ SR A \
-7 A\ VA XA e
7 /2% 21\
S | , [\ |
A L W
N g \@VWW
/// , \HUH\“— .w A\ \N
ol = m\annu\..\ 7/
~ e //-. \““ \““\
- . " V/ \&\
\ N\ th
Y/
WW\ ru:/H 4
\\HMHUI » , \ \\\\M\
/7 m > == -~ : ——
\v \rnmmummy AS - !
/ i
) 575
b % ") ./
MR \
| \ ,/ |
L3 N " .8
(] // W N /
W Ny
<t / /NWU/ & JJWH.WW\\ _7 9_7 * ,,,
T A
v / __uv
a2 .,/
| - //

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

254

Body Cover Panels

Page 29 of 70

Ref#  Part Number Qty S/P/F  Description
1 603-0347 1 Handle Ass'y, Latch
2 603-0467 1 S  Bracket, Latch
3 603-0578 4 Plate Ass'y, Body Mounting
4  631-3005 2 Handle, Control
5 703-2648 1 Bracket, Bellow Retainer
6  703-2928 2 Hinge, Body
7  703-3078 1 S  Plate, Latch Mounting
8 710-0376 8 /P Screw, Hex Cap, 5/16-18 x 1.0 GR5
9 710-0425 2 /P Screw, Pan Hd, #10-24 x .625
10 710-0451 2 /P Bolt, Carriage, 5/16-18 x .75
11  710-0642 4 /P Screw, Hex Wash Hd. Tap 1/4-20 x .75
12 710-0946 4 /P Screw, Truss Machine, 1/4-20 x .625 GR2
13 711-1092 1 Rod, Latch Mounting
14  712-0185 4 Nut, U-Type Speed, 1/4-20
15  712-3004A 2 /P Nut, Hex Flange Lock, 5/16-18 GR5
16  714-0127 2 /P Pin, Cotter, 1/16 x .75
17  726-0106 1 S PushCap, 1/4
18 726-0289 2 Plug, Button
19 726-3047 4 S  Push Nut
20 728-0117 1 Rivet, Pop, .125 Dia
21  731-3128A 1 /P Lens, Headlight
22  731-3185 1 Bellow, Control
23  731-3186 1 Body, Front Floor Includes Ref No.s 32 & 33.
24  731-3187 1 Body, Rear Engine Compartment
25  731-3188 1 Console
26  731-3192 1 Cover, Seat Base
27  731-3195 1 Cover, LH Control Panel
28  731-3196 1 S Cover, RH Control Panel
29  731-3189 1 Cover, Engine
30 732-0848 1 Spring, Torsion
31 732-0830 1 S  Clip, Spring
32  735-0259 1 Pad, Floor LH
33  735-0260 1 Pad, Floor RH
34  736-0275 3 S  Washer, Flat
35 736-3039 2 S  Washer, Flat, .406 x 1.5 x .110
36 738-0140 3 S  Bolt, Shoulder
37  738-3163A 2 /P Bolt, Shoulder, .75 x .245:3/8-16
38  747-3303 1 Rod, Prop Support
39 603-0643 1 Clip Spring Bracket Assembly
40  712-3027 1 S  Hex Nut Lock Flange 1/4-20
41  749-3081 1 Cruise Control Tube
42  720-0241 2 S  Wing Nut 5/16-18
43  736-0242 2 /P Bell Wash .340 ID
44  738-0754 2 Shoulder Screw .437 Dia .54
45  703-3288 1 S  Control Tube Mount Bracket
46  710-0276 2 /P Carriage Screw 5/16-18
47  712-3004A 2 /P Nut Hex Flange Lock 5/16-18 GR5
777-4712 2 Reflector, Body Rear Not Shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 30 of 70

254

Assembly (L.H. Shown)

ission

Complete Transm

W \WZAS AT
m

/——

Ia ﬂaﬂ =
unumurl.,.ll\ , M .A
SRS 8
//r \A \\A \ ,,” .Hunnu\.ﬁuwyyl
| ,// _mmmmwmmw-\yw

.
.
N
)

wy § mmmmu‘\\v

-

7/
/
‘“ ) ¥
f . !
WO TV ) e
A A“ _‘wk..wﬁwﬁ ......... --{-kwm\ /
m ! \\V \.\. )
7 L= e
,\\\nwxawm / ML ,me‘nmx y — \\\..,.M/ \K\ \. @
Am.,,whR__ﬁw_,m.mmmmrwmw & m“wﬁ Y T Q) / ;-
. =SS e /
/mwmwu A4\ \mmmmmm#m, V.V\\ Vi / /
g1l \C>» o/ /

.

/ .
N

w,

111
{
!
!
!
{
{
{
i
f
{
|
|
i
|
i
H
H
1
)
1 f
[
(G
Wyt
aif
AW
\ >
—
V- =N
2
F =
Ta
1y
=N
NG
=
L

r /g

. 0 N
u”//// Ammmmmmm:l A\\ “mmwﬂlnmw

LN T
.,m 3P N W7 @@wv
(NS

i e LAt Arrﬁw Jmnmw
” N
. r.\”_ \.\\“NW“\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54 Page 31 of 70
Complete Transmission Assembly (L.H. Shown)

Ref#  Part Number Qty S/P/F  Description
1 618-3110A 2 S  Drive Ass'y, Complete Final
2  712-3004A 8 /P Nut, Hex Flange Lock, 5/16-18 GR5
3 715-0120 2 S  Pin, Spirol, 3/16 x 1.0 HD
4  717-3396 2 S  Gear, Spur, 14T
5 717-3402 2 S  Transmission, Hydro: BDR
6  718-3053 2 Lever, Park Brake
7  721-0343 2 O-Ring, 2.0 Dia
8 727-3125 2 S  Nut, Cap, 3/8

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 32 of 70

254

Drive Controls And Support Tower

Y ol
2 & ///
\ Y ™
// /// /////
'
N
N \“ m
\ - 4
o AN,
‘w\hﬂu \,ﬂvn\ﬁwwm . 4 M \NM. ’ / A / , \ / pU-
L VNS NV o NURVAEN ,,r 5/ 3 \ 2
. ? K& A A e e g ﬁ 2B - A5 +
o [ AN AT RS w2y w g / 0N
™\ ) - Q > \\ o - \‘,m\w ,.../”/ 0 \\ Y \Q(,. AN - \ / \wwmw H
\ — P P llv. Nma 41| Y / / ~
N AN /// \\“\\ o \\““ummmmmr.,s/.v / 8 N N N N \\ o \\ \\ Q.
“M — \\ / e \ \7VA\ ““mv\\\ - YR\A”.V,.... , VA . k /OQ \\ M..ﬁ\ \\ q
anmx,ﬂ me N \\,.““\ AN 5 / Jv . \\ @ / W
A\ v\ o, nnH\..ml m...v \ nn,u //wmw B < / .mwr./,./,uuur. © NN \\ O
A K _ /w: Ah“ m\ /4. ~ ' // A / _ML\// unl
3 R s ; DNEE =
s i ..1\A.V/V/M ) / . \\ Amﬁ/ &> ”N/m y
N \4\ AN oy NN
...... =/ N\ =)} iy a )
/ [
///. . “V /MM “‘\mw\ ow.i W
i
. W( “ \WN/ V7, k,hHHHmm \RN
Qo g %1 VAl 7
N KD vt
S E\ \\
e VA/\ ™ W M,”A \ V //

VAP RN = AS
P W 5 %
3 (.4 Nwh,ywwmm_mmuu%
4 | i\
) ,,”un/.iux“\
& \ww ’ T

\‘“

G.v

-



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

254

Drive Controls And Support Tower

Page 33 of 70

Ref#  Part Number Qty S/P/F  Description
1 603-0340 1 S  Bellcrank Ass'y, Upper LH Includes Ref No. 33
2)
2 603-0341 1 S  Bellcrank Ass'y, Upper RH Includes Ref No.
33(2)
3 603-0342 1 S  Bellcrank Ass'y, Lower LH Includes Ref No. 33
2)
4  603-0343 1 S  Bellcrank Ass'y, Lower RH Includes Ref No.
33(2)
5 603-0364 1 S  Support Ass'y, Tower Code 0498
6 603-0410 1 Rod Ass'y, Control RH
7 603-0411 1 Rod Ass'y, Control LH
8 710-0216 1 /P Screw, Hex Cap, 3/8-16 x 3/4 GR5
9  710-3005 7 /P Screw, Hex Cap, 3/8-16 x 1.25 GR5
10 710-3178 6 /P Bolt, Carriage, 3/8-16 x .75
11 711-1111 2 Shaft, Control
12 711-1124 2 Pin, .374 Dia x 2.88 Lg
13 712-0312 2 S Nut, Hex Jam LH Thrd, 3/8-24
14  712-0365 4 Nut, Hex Center Lock, M8 GR8.8
15 712-0431 12 S  Nut, Hex Flange Lock, 3/8-16
16 712-0453 4 Nut, Retainer, 1/4-20
17  712-0711 4 /P Nut, Hex Jam, 3/8-24
18  712-3001 2 S Nut, Hex Jam, 3/8-24
19  712-3004A 4 /P Nut, Hex Flange Lock, 5/16-18 GR5
20 714-0104 2 S Pin, Internal Cotter
21  723-0420 6 S Rod End, Spherical RH, 3/8-24
22  723-0421 2 S Rod End, Spherical LH, 3/8-24
23  727-3113 2 Cylinder, Damper
24  732-3084 2 Spring, Compression
25 736-0169 2 S  Washer, Lock, 3/8
26 736-0539 4 Washer, Thrust, .625 x 1.12 x .06
27  736-3004 6 S  Washer, Flat, .406 x .875 x .105
28  737-0280 1 S  Fitting, Grease
29  737-3072 1 Fitting, Grease w/Tube
30 737-3073 1 Adapter, 90° 1/4-20 Thrd.
31 738-0296 2 S  Bolt, Shoulder, .437 Dia x .268
32 738-3153 2 Bolt, Shoulder
33  741-3063 8 Bearing, Sleeve, .628 x .75 x .625
34 747-3281 1 Rod, Control, LH 31-5/8 Lg.
35  747-3282 1 Rod, Control, RH 35-3/8 Lg.
36  736-3004 6 S  Washer, Flat, .406 x .875 x .105
736-0300 14 S  Flat Washer .406 x .87 x .06

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 34 of 70

254

Drive Wheel

e ..\......!ﬁmnm _._..” ”_zr -L \-
4 f u
f/ _ y “g.-u_ i

e
e s

-.v
i
_“._nf

;I!

“\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54 Page 35 of 70
Drive Wheel
Ref#  Part Number Qty S/P/F  Description
1 634-3030 2 S Rim Assembly, 8.0 x 6.19 Code 0499
2  734-0255 2 S  Valve, Tubeless Air
3 734-3160 2 S Tire,20.0x9.0x8.0

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 36 of 70

254

Engine Mounting, Muffler, Controls & PTO Clutch MFG. 4-10-98 & After

o
o) L o

\oh
e W \ \ \
\“\nn.mmvmuunuu, / /V // AM/ /_ /W
/e Ve \ Y oo — e b
\\‘ “N\ /A\A// V_mh P \nv \ i
e T oo /" . / N R N _m_ ) f ¥ é ;
/ A = I Y 2 Y/ v/
\ / \\ \\ A u \\\u ““NHHIII — b ﬂ // .A III.! - A, IIVAK “‘..\\ \\
\ \ \ \ \ VW\_ \“m“ﬂ\ - w\ // o) // \\\\
i o/ N \ 2
/A S—— W) A\ 5
7 AV Gt e
ET;\HWMV A /nﬁ,_wzf_y LGS w\ \\\“““ ” Mwm / / , -
AW YY) A B
Ve G \\“\\ Y= R
\‘ J, /Tv / ' \\\M& 4 f“ - \\L /Z V -
,JM \ 8 mwmwi A Vi =4 W4 i =
+ Sy v,,m---/Hm / V A/ ) 1-,./ Y
=4\, A 1B e
~ @ ~ // l A/mh_ &\,_.u‘ V xu_” ,,ﬁ — N 4444444444 _— uuql f ||_m | |||M. J xafq —l
N / A R ] e O /-, T-w .,o M | H <
™ /mwmu_ ' JA/( \‘//M ¥ uw, ‘i \ I vw@ cm Sot! \ \, \
AN WAy | [
e ¢ y S M 47 ,o,; / / w2 \ \\ / f v.l i}t ———— ﬁ_nu \\ \ \ \ \ \
TSN o AW ﬂ ,/,/% /,\ 7/ \\ , © W ry IO
7\ h s /\M/ Y \“\ / f i Voo & ¢ ow
Wl o ) \M. ,P\_W mmw.my a\“\\ R ) | <«
e ~ L/ A 88 8
/// /\\W\_ \ /////r = ) Amwwv _Q.M/// w - ”M y \\xyV//
/{HMRW..\\\ " "mwn \\\\ ///0 i ,///A/ﬁu MWHMMM// %h/l!ll,mu,
N B umw // \\ A uunuu(.u”mw e AM/W
] : ) W_ D! / v f\\ A s , / \ ) Amv.y.
\ /W \\ nmmv \\ x
\ [ .-“ / 4 .KW,V \ \M \ )«
\ _, 4 \ r@ o \ w/:
. N 7 /7 F 3\ / /
L N TALTs
Y o e / %V \ \
/ o @m/m.,, \
D » \\ “/

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

254

Page 37 of 70

Engine Mounting, Muffler, Controls & PTO Clutch MFG. 4-10-98 & After

Ref#  Part Number Qty S/P/F  Description
1 603-0317 1 S  Retainer, PTO Clutch Assembly
2 710-1007 2 /P Screw, Hex Wash Hd Tapp 3/8-16x1.5
3  710-3008 1 /P Screw, Hex Cap 5/16-18 x .75 GR5
4  710-3009 2 /P Screw, Phil. Pan Hd, 10-24 x .75
5 710-3157 1 S  Screw, Hex Cap 7/16-20 x 3.25 GR5
6 712-0161 2 /P Nut, Hex Lock, #10-24
7  712-3004A 3 /P Nut, Hex Flange Lock, 5/16-18
8 714-0128 1 /P Key, Square, 1/4x 1.0
9 717-3389 1 S  Clutch Assembly, PTO
10 723-0454 1 Seal Ring, Foam Gasket
11 725-0157 1 /P Cable Tie
12 725-1711 2 Clip, Retainer
13  726-0205 4 /P Clamp, Hose
14  726-3008 2 /P Clip, Cable
15 736-0171 1 S  Washer, Lock, 7/16
16  736-0250 1 /P Washer, Flat, 1.0 x 1.75 x .10
17  746-3066 1 Cable, Choke Control
18 746-3070 1 Cable, Throttle Control
19  749-3048 1 Fuel Line
20 749-3071 1 S  Tube, Muffler Exhaust
?20A  749-3083 1 Extension for Center Muffler
21  750-3106 1 Spacer, PTO Clutch
22  751-0535-5 2 S  Fuel Line Hose 5" Length
23  751-3140 1 S  Drain, Ol
24  751-3141-13 1 S  Extension Hose, Oil Drain 13" Lg
25 751-3142 1 Cap, Oil Drain
26  751-3147 1 Clamp, Muffler Exhaust Tube
27  756-3060 1 Pulley, Transmission Drive
28  720-0302 2 Knob
29  KH-25-086-40 4 Screw, Sems Dirill, #8-18 x 9/16
30 KH-24-281-06 1 Duct, Heat Shield
31 KH-24-041-02 2 S  Gasket, Exhaust
32 KH-24-068-08 1 Muffler
?32A KH-24-068-10 1 Muffler, Center Outlet
33  KH-24-072-08 2 Stud, Thread Rolling
34  KH-M-0829033 4 S  Stud, Exhaust Manifold M8 x 1.25 x 20
35 KH-M-0841080 4 S Nut, Muffler Mounting, M8 x 1.25
36 KH-M-0641060 2 S  Nut, Hex Flange, M6 x 1.0
37  759-3694 1 S  Field Assembly
38  759-3697 1 Kit, Spring and Nut
39 759-3739 1 S  Armature/Rotor Assembly
40  736-0258 2 /P Washer, Flat
41  710-1008 2 Screw, Hex Wsh. Hd. Tap.
42  747-3362 2 Rod, Rear Bolt Retainer
43  736-3010 2 /P Washer, Flat

WWW.mymowerparts.com



Page 38 of 70

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Engine Mounting, Muffler, Controls & PTO Clutch MFG. 4-19-98 & Before

254

o i o
-3 <r

N\ Y s
- . e \AA%Y Py ,ﬂ\!”// \m , W
5~ & ™~ \o , / \HH..J c||||e..wl / \ AA ; |
/ \ \ / A \\ nwnlou!.. A\ /u\,
RN S -
/ xZ\ V“ “ﬁ”\ % ..... \ / .A
........... ) WW\ V) a5\ \
/ﬁmwzzrn i Aﬂmmaw \\ na ] AAXw// ﬂ/ / ..4/ - \,_‘
MJW._. ) SEAN L g ’
> ) yw 0y \ ' Mv,y w ey s /
N S A7 % \ a S
VN \\ e\ ,MQ — — \/; \y\ g "
\ { ,MM === \ W. VV\ / w o \
PRI \,,,HM \ ,.N 1.4 , ;,Uv.,---wmmu N g\
\ - ,/ =g e
, é \
= - @ w @Tdﬂnnm_
\\ Y ;,& \
PR \
A _ S 9w
/ / \ r // , o/_//
/m(w / T~ . \Ammw 5 Nt 7 G .,/nm_ ’ m\m”a/wv
et & \ N\ ) /R
o ,/ y \” //uﬂuunuuuw. A “zrp /J
) i ' / N\Vu” -
’ \\ \\ m
/A ~)
\ s /
2 S \

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

254

Page 39 of 70

Engine Mounting, Muffler, Controls & PTO Clutch MFG. 4-19-98 & Before

Ref#  Part Number Qty S/P/F  Description
1 603-0317 1 S  Retainer, PTO Clutch Assembly
2 710-1007 2 /P Screw, Hex Wash Hd Tapp 3/8-16 x 1.5
3  710-1007 2 /P Screw, Hex Wash Hd Tapp 3/8-16 x 1.5 Mfg.
Date 1F307G9 and before
710-1008 2 Screw, Hex Wash Hd Tapp 3/8-16 x 1.88 Mfg.
Date 1G017G9 and after
4  710-3008 1 /P Screw, Hex Cap 5/16-18 x .75 GR5
5 710-3009 2 /P Screw, Phil. Pan Hd, 10-24 x .75
6 710-3157 1 S  Screw, Hex Cap 7/16-20 x 3.25 GR5
7 712-0161 2 /P Nut, Hex Lock, #10-24
8 712-3004A 3 /P Nut, Hex Flange Lock, 5/16-18
9 714-0128 1 /P Key, Square, 1/4x 1.0
10 717-3389 1 S  Clutch Assembly, PTO
11  723-0454 1 Seal Ring, Foam Gasket
12 725-0157 1 /P Cable Tie
13 725-1711 2 Clip, Retainer
14  726-0205 4 /P Clamp, Hose
15  726-3008 2 /P Clip, Cable
16  736-0171 1 S  Washer, Lock, 7/16
17  736-0250 1 /P Washer, Flat, 1.0 x 1.75 x .10
18  736-0258 2 /P Washer, Flat .385 x 1.0 x .135 Mfg. Date
1G017G9 and after
19 736-3010 2 /P Washer, Flat .407 x .812 x .135 Hdn Mfg.
Date 1G017G9 and after
20 746-3066 1 Cable, Choke Control
21  746-3070 1 Cable, Throttle Control
22  747-3362 2 Rod, Rear Belt Retainer Mfg. Date 1G017G9
and after
23  749-3048 1 Fuel Line
24  749-3071A 1 Tube, Muffler Exhaust
25  750-3106 1 Spacer, PTO Clutch
26  751-0535-5 2 S  Fuel Line Hose 5" Length
27  751-3140 1 S  Drain, Oll
28  751-3141-13 1 S  Extension Hose, Oil Drain 13" Lg
29 751-3142 1 Cap, Oil Drain
30 751-3147 1 Clamp, Muffler Exhaust Tube
31  756-3060 1 Pulley, Transmission Drive
32 720-0302 2 Knob
33  KH-25-086-40 4 Screw, Sems Dirill, #8-18 x 9/16
34  KH-24-281-06 1 Duct, Heat Shield
35 KH-24-041-02 2 S  Gasket, Exhaust
36 KH-24-068-08 1 Muffler
37 KH-24-072-08 2 Stud, Thread Rolling
38 KH-M-0829033 4 S  Stud, Exhaust Manifold M8 x 1.25 x 20
39 KH-M-0841080 4 S Nut, Muffler Mounting, M8 x 1.25
40 KH-M-0641060 2 S  Nut, Hex Flange, M6 x 1.0
41  759-3694 1 S  Field Assembly
42  759-3697 1 Kit, Spring and Nut
43  759-3739 1 S  Armature/Rotor Assembly

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 40 of 70

254

Final Drive Assembly

= NN
§isopm \b. e S/ o
wa\ » mWW ua\\ / 4 S S
< \“V lll V4 -
mmmm.f e ,@m& - m
nnmmmwmmmw “m / \”, \ \ \\\ , ““ \\4 O
\.mnM\wme& m\ e y/.\\ \\ / \\ h-U.
/.mmmw&mw R S S e &5
:\nww\mwym P kw.\ N / \ / . v
cnim—— Mm Mm\w YNA y p A,\A, / \\ \ S/ < w
Yo 2309 Sl S S
\.,cw)rﬁ < e QMM mym //MV. \ S/ s
N i lll//xwwm‘n\ v.,,v v\ e P q
v muw}w Am Aerw o \\\.\
\ N N,M N / =
\ p) mm a.mmuw \mwwwmw \, / M\\ O
' 7 \ /
' a N AN =
W %y S,
2PN N =
el \\“amn\,M/& _mnw\mw W\ . -
AL S ./ el
g m A
M \ V_ m\wﬁmmm e e, v\“\ \;\ V\,\
u.%%\rw A\
AP
- /ﬂ \ rwx\ N\\ d
Ii.II.IfIHIIIY \WRW M WLiHummmmmmmmﬂﬂ
Y/
\ \ 7 V4
\ mmw y \ 7 .i\“\\w \ N A» y y
\ A 2N \NDWWN mw. / (WQ /
\ % m‘“N m m)ﬁﬁ -,\ /v A,\/ /
\ \
/ \

=



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

254

Final Drive Assembly

Page 41 of 70

Ref#  Part Number Qty S/P/F  Description
618-3110A 2 S  Drive Ass'y, Complete Final
1 611-3012 2 S  Axle Assembly
710-0852 8 /P Stud, Ribbed Neck
2 618-3106 2 S  Carrier Assembly, Output
3 618-3107 2 S  Gear Assembly, 51T Internal & 20T, Includes
Ref. No. 23
4 618-3109 2 S  Housing Ass'y, Inner Includes the following
two items and Ref. Nos. 17 & 21
710-1272A 4 Rib Neck Stud
721-0456 4 O-Ring
5 710-1342 20 Screw, Hex Wash. Hd 1/4-20 x 1-1/8
6 711-1048 2 Shaft, Brake
7 712-3027 20 S  Nut, Hex Flange Lock, 1/4-20
8  715-0156 2 Pin, Roll, .25 x .75
9 715-0219 4 Pin, Dowel, .250 x 1.50
10  715-3045 2 S  Bushing, Dowel
11  716-3015 2 Ring, Inverted Retaining
12 716-3018 2 Ring, Snap, 1.189 Dia. Shft.
13 717-3395 6 Gear, Spur, 13T
14 717-3397 2 Gear, Ring, 46T
15 719-3114 2 S  Housing, Axle Outer
759-3746 AR Sealant, Ultra Grey, Loctite
16  721-0381 2 S Seal Oll
17  721-0393 2 Seal, Oil
18 727-3124 4 S  Fitting, Elbow, 3/8 x 3/8
19 732-0752 2 Spring, Brake Shoe
20 736-0351 AR S  Washer, Shim, .76 x 1.5 x .030
736-0492 AR S  Washer, Shim, .76 x 1.5 x .010
736-0493 AR S  Washer, Shim, .76 x 1.5 x .020
21  741-0665 2 /P Bearing, Needle
22  741-3033A 2 S Bearing, Ball
23  741-3080 2 Bearing, Needle
24  761-3049 4 Brake Shoe

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 42 of 70

Frame And Attachments

254

i / //// .
™~ I...JILLHHHU.m .I\mm mu “ q\ulW\ \RI_MuTI.@.A\\\\\v M1w

© g —Ly M\\ \-..%..w--ﬂ@f/

T SR = /@”.. e
~ / yd g M&Mwi’\ ,//, \ﬂmnnuv
Y A ——
w - w Vo \
J Vl“ﬂ AMIJ!-UIMVA VX/I.!I
/¢ ﬂm _ \ .vnnmurv,
_ A
. AN —F
( 77 AX /)
u / / // \ / _‘mr.li\ll..! a
\ 7 /AN .
XLAII i \\ / /// ,/ ) / \\ \\
/\ // // \Jr \\ MKWNA
\\ ,“/‘mn&mx ARG
\a /G /uu//
/ ZEAN Xy
] “\ \“NNNHWMIH' KV SO /
e IvP - uqnwuv
\\ WA X,
- / }m» _ AN
—— ) / \\u““umw r..’ / o\
_ \ \\‘\\“““WHHN / ) \
Q .Nxm e < AR *)
C . Wi/ , - @ N\
0 Tl / g\ \\ .\_m \._Mm /7
Y L% N &/
@ b \ 2 \x /o
, 3 N e
// L] UI \ ‘\‘\
A., / myv, . ,mw \ /.
—p 7 N\
A.__,/A / _,LA Xe\
W, A 2L AR\ &
AN AN VT RRL N/

N\ A# \ \ \\

\ X3 ) \\ \“\\ 1 / \ A .
- \\m\\ / \\ \,.iP ..M/ mvln..,/(\\ \““\\ /m/V/ .mm_
T et R e | NN/
o y aw\rll oo M7 %, O\ /
2 | PSR TN, N\
\U\ - o /¥ 7 O\ A// © N A/
w_ 7 ] \\ \ /, \N\& N N
Sy 4 ] / AR o xJ) v
/Ay an MON R
/ \\ 5 \“\ [} ,”x/ \ /// /Jm \\\. A\ 7
_mmnnnnnﬁ\u\ T // /NHN,//, Mw\\“\“\.v
e T { {
III/I”,.IIII /
/IIIII///T lAmmw\ MPTIIIV

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

254

Frame And Attachments

Page 43 of 70

Ref#  Part Number Qty S/P/F  Description

1 603-0258A 1 Frame Code 0498
2 603-0424 1 S  Panel, Control LH Code 0498
3  603-0425 1 Panel, Control RH Code 0498
4  703-2783 1 S  Bracket, Fuel Tank Mounting Code 0498
5 710-0376 1 /P Screw, Hex Cap, 5/16-18 x 1.0 GR5
6 710-0642 8 /P Screw, Hex Wash. Hd. Tapp, 1/4-20 x .625
7  710-0859 2 /P Screw, Hex Cap, 3/8-16 x 2.5 GR5
8 710-1174 2 /P Screw, Curved Hd. Carriage, 5/16-18 x 2.0
9 710-0216 4 /P Screw, Hex Cap, 3/8-16 x 3/4 GR5

10 710-3144 4 /P Screw, Hex Cap 3/8-16 x 2.0 GR5

11  710-3180 1 /P Screw, Hex Cap 5/16-18 x 1.75 GR5

12 712-0251 2 Nut, Retainer, 3/8-16

13 712-0431 10 S  Nut, Hex Flange Lock, 3/8-16

14  712-0453 8 Nut, Retainer, 1/4-20

15  712-0455 4 Nut, Retainer, 3/8-16

16  712-3004A 5 /P Nut, Hex Flange Lock, 5/16-18 GR5

17  719-3130 1 Weight, Frame Counter

18  723-3042 1 /P Snap Bushing

19 728-0117 1 Rivet, Pop, .125

20 732-0830 1 S  Clip, Spring

21  736-0451 2 S  Washer, Saddle

22  736-3004 8 S  Washer, Flat, .406 x .875 x .105

23  749-3061 1 Bumper, Lower Tube Code 0498

24  749-3062 1 Bumper, Upper Tube Code 0498

25  749-3064 1 Tube, Engine Compact. Support Code 0498

26  750-3200 1 Spacer

27 603-0620 1 Bumper, Front Code 0498

28  726-0298 1 End Cap

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 44 of 70

254

Front Axle And Tire Assembly

w0

// .NM

(]

_nwuvmx
/']
//

<F

e

m‘ HDE T-Hf M N

, N\ \
\ /

i /,__\ __\

) o W

. — = E

m
f

g

==

)4

= L

(Yo
—

/

ﬁnnnlk

=

\

O oJ M-

- . ~—

\

/ ||
,-“wn-uﬂm

i Il...lf...
~—

! ",
S\ ~—
v‘rllnuuuu

A

I
\ \ I...I.III
/ ~

Im.l.""._n

e,

mewun‘ \

N

/

HI)E

N

yp—

_‘\
4 0}-6

w

-

)
H,

—

(Fy)

S
,m,,

(

¢

—

NN

n-w

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

254

Front Axle And Tire Assembly

Page 45 of 70

Ref#  Part Number Qty S/P/F  Description
1 603-0363 2 Bracket, Castor Wheel Code 0498
2 603-0382 1 S  Axle Ass'y, Front Includes Ref. Nos 12 (6) &
17 (2); Code 0498
3  603-0389A 1 Pin Ass'y, Pivot
4  634-3026 2 /P Wheel Ass'y, 9.0 x 3.70-4 Includes Ref No.
13,18,21 & 22
5 710-0506 2 /P Screw, Hex Cap, 1/2-20 x 5.5
6 710-0514 2 /P Screw, Hex Cap, 3/8-16 x 1.0 GR5
7 710-3178 1 /P Bolt, Carriage, 3/8-16 x .75
8 712-0229 1 Push Nut, Retainer, 3/8 ID
9 712-0239 2 S Nut, Hex Center Lock, 1/2-20
10 712-0431 1 S  Nut, Hex Flange Lock, 3/8-16
11 712-3075 1 /P Nut, Hex Lock, 1.0-14
12 731-0374 6 S  Bearing, Flange, 1.0 ID
13 734-3179 2 Tire, Urethane, Only
14  736-0169 2 S  Washer, Lock 3/8
15  736-0227 2 S  Washer, Flat, .39 x1.5x.134
16  736-0274 3 S  Washer, Special Flat
17  737-0280 2 S  Fitting, Grease
18 737-3004 2 /P Fitting, Grease, 90° Tap 1/4-28
19 737-3072 1 Fitting, Grease, 65° w/Extension
20  737-3090 1 S  Adapter, 1/8 NPTF x 1/8 NPTF
21  741-3069 4 Bearing, Flange
22  741-3070 2 S  Bearing, Roller
23  750-0456 4 S  Spacer, .79 1D x .347 Lg
24  750-3197 2 S  Spacer, Wheel

WWW.mymowerparts.com



Page 46 of 70

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Fuel Tank

254

, ﬂ
\ /

\“ A\ \o
79 A

// o\
mr‘ \ //

‘“\ \ ™
J/ / A7
7/ \ Y
\ .// m !
/ ,V A.\

o m-...,. . /

\
. gwww. A\
© N/ .........rmm Al,_uu
|||="nnn..y‘ n!.....ﬂ //,._ .,// rmum“”m.rl/ \ JI”M/
7 A 32— A \ \ b
D\ —A<e—s\ \\ 7 W |
/ 28 P A 2o\ \ T
N /---,...--A 27\ \ A
N N\AT TN\ N . ) \“K\
m L\ A D
......... -__F \ «A/ A\l \ //
% AN/ "\
A m.. /Mm“ / “\ /7
[ A, , , S, < “\
\ A 7,,\ 23 /
% W g A= /)
\ et - —F )= N e o.\
A .inmArm“ \n w_ Amxmmmmﬂ!iawf._—y.r T nnnmw.uu\
17
Arln\.ll\\m\ _ \\ , \\ \\

Ty ~3 ™ eV

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

754 Page 47 of 70
Fuel Tank
Ref#  Part Number Qty S/P/F  Description
1 703-2783 1 S  Bracket, Fuel Tank Mounting Code 0498
2 710-0870 4 /P Screw, Hex Cap, 3/8-16 x .62 GR5
3 736-0169 4 S  Washer, Lock, 3/8
4 736-0227 2 S  Washer, Flat, .390 x 1.5 x .10
5 751-3124B 1 S Cap, Fuel
6  751-3143 1 Fuel Tank

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 48 of 70

254

_ N
?____ﬁ_ __
"" d
d
‘ il ;
i
__;______

Graphics

<

\
I...’
-___-"

__ ...ﬂ.m
Q

Nunsg
“

‘“
v
/

%

\

Lo

_

yll

/

g

UNLESS

(ATE MOWE!

NOT OPE|
ARRD OR K|

1S LU

Wil

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54 Page 49 of 70
Graphics
Ref#  Part Number Qty S/P/F  Description
1 777-1426 1 S Label, Danger - Top of Deck
2 777-1584 1 S  Label, Danger - Top of Deflector Chute
3 777-9192B 1 S Label, Safety - Top of Deck
4  T777-4571 1 S Label, Model - Back of Seat
5  777-4907 1 Label, Safety - Front Steering Console
6  777-5607 1 Label, Information - Under Belt Cover

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 50 of 70

254

Hydraulic Drive, Lines & Filter - Mfg. Date 1F307G9 (6-30-97)-Before

<r
N\
[) n\\\\_km@iﬂ
<t
O mm e
w W v M - ) O N
< st DWW o on

\

\ |

/ \\)ﬂ/, -M
) A7 ) g
/ r\\\\
T
\\\
/
<

I~
=

.1.
O

e
S
7
&
AN
R
o
[
1
7
i
ol
At
\i
Al
y
¥

=

™ I~

VNI Q,‘.\V J4:

| S s T S ¥ o I oV /

S e IR ‘, Y
el NN
D) V /N kw }.,/ /V : ¥y & /
2| WM ;/ Y N/
L= 2= ﬁ m y w NS @ /
ym- PA N o / /
N /.u / - 7 4 \\
ety & m 7 / /)
3 / YA
\ ) ... / \ v oy / / / /
S Jo @ \4 S S
NS nxmwv = / \ / '/ \.ﬂ/VA //
. A,clu\ \\ /// \ \\ \V/// \\ \\
g . /e N\ \//
N \ / \ \, JI ‘wX /
™~ { m.\ yp W .\w 4
& E: o w‘ /Lnl wv m\\ v

7
vwxdruxiuo/ .m“ WN S,

WWW.mymowerparts.com

naJ“ gl \uww le =9 / [ YA S ~ 0
N A\
D /s 7
p% ) /) =7} 2
N 74 \\ \\ \\ _ |Hmmm1 ..... 1\\ /
s e \\ T
YAy N 72
"y . Y
\\\ \\ 9\ @ wv, “\R |||||||||||||||| L]
/ \\ . 7
g
.@F m_ W \ /
> v\
Oy
WL PG — ~
Aﬂ,v 0 vwﬂw r|||:|1|1n...||nunmm.mmmmmmmmmwmmmmmulmmmll _@S v :
WMJ nwnHUT. A wv M,,_.,/ln MWW Ixm & .{IHHHHWWWMWH”H y/pﬂ \“\\.,.
w .l\.v.ﬁ_\ \M m” .Wmml/ & K“ \\ \\ /lkl\ VLM 1 WLHHILMIB- =
V. VAN el
22— ¢ \wmfmwr iwm N /) / Freo— _‘,,/ / \ /
e © \ / y
k“nnnnnn!,.gmwx\\ Amw \\ %/ /// e \ \\ / \\ \ , / \ / \
W foN 8 g / )/ / / \ /
w® @ /) | NN
<t O® O M ©w .. O s
<t o) o) <t a2 <t o <t




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

254

Page 51 of 70

Hydraulic Drive, Lines & Filter - Mfg. Date 1F307G9 (6-30-97)-Before

Ref#  Part Number Qty S/P/F  Description
1 738-3108 1 /P Shoulder Bolt, Special
2 603-0344 1 S  Tank Ass'y, Hydraulic Code 0498
737-3055 11qt S  Oil, Drive System
3  603-0358A 1 S Plate Ass'y, Skid Code 0498
4  603-0362 1 S  Pulley Ass'y, Idler 5.0 in.
5 603-0377 1 S Arm Ass'y, Idler Includes Ref No 46 (2)
6 603-0450 2 S  Support Ass'y, Pump
7 1 Transmission Ass'y RH See Component Lists
8 1 Transmission Ass'y LH See Component Lists
9 703-2888 1 S  Bracket, Idler
10 710-1189 6 Screw, Hex Wash Hd Tapp #12-24 x .625
11  710-3008 2 /P Screw, Hex Cap 5/16-18 x .75 GR5
12 710-3011 1 /P Screw, Hex Cap 3/8-16 x 2-1/4 GR5
13  710-3037 1 S  Screw, Hex Cap 3/8-16 x 1-3/4 GR5
14  710-3103 4 /P Screw, Hex Cap 5/16-18 x 2.0 GR5
15 710-3144 10 /P Screw, Hex Cap 3/8-16 x 2.0 GR5
16  710-3178 4 /P Bolt, Carriage, 3/8-16 x .75
17  712-0333 2 S Nut, Hex, 1/2-20
18 712-0431 16 S  Nut, Hex Flange Lock, 3/8-16
19  712-3004A 6 /P Nut, Hex Flange Lock, 5/16-18 GR5
20 712-3019 1 S Nut, Hex, 7/16-14
21  712-3050 8 /P Nut, Lug, 7/16-14
22  721-0223 3 S  Seal, Drain Plug
23 723-3071 1 Filter Element, Ol
24  727-3100 2 S  Fitting, Connector, 1/2 x 3/8
25 727-3116 2 S  Fitting, Connector
26  727-3118 1 Fitting, Tee, 1/2 x 1/2 x 3/4
27  727-3120 1 Tube, Inlet LH
28 727-3121 1 Tube, Inlet RH
29 727-3122 1 Tube, Outlet LH
30 727-3123 1 Tube, Outlet RH
31 731-1449A 2 S Fan, 10 Blade
32 732-0729 2 /P Wire Ring
33 732-0826 1 S  Spring, Extension
34 736-0171 1 S  Washer, Lock, 7/16
35 736-0185 10 S  Washer, Flat, .406 x .75 x .06
36 736-0258 2 /P Washer, Flat, .385 x 1.0 x .135
37  736-0921 2 S  Washer, Lock, 1/2
38  736-3015 1 S  Washer, Flat, .469 x .875 x .105
39 737-0280 1 S  Fitting, Grease
40  737-3069 1 Plug, Pipe, w/Vent 3/4 NPTF
41  737-3070 1 Tube, Dipstick
42  738-0940 1 /P Plug, Oil Drain
43  749-3040 2 Strut, Frame Code 0498
44  756-0627 1 S  Pulley, Flat Idler 3.5 in
45  756-0974 2 /P Pulley, Transmission
46  741-3063 2 Bearing, Sleeve, .628 x .75 x .625
47 754-3076 1 S V-Belt, Transmission Drive A-Section x 54.24
Lg
48  703-2907 2 Cup, Bearing
49  710-0751 3 /P Screw, Hex Cap, 1/4-20 x .62 GR5
50 712-0324 3 Nut, Hex Insert Lock, 1/4-20

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54 Page 52 of 70
Hydraulic Drive, Lines & Filter - Mfg. Date 1F307G9 (6-30-97)-Before

Ref#  Part Number Qty S/P/F  Description
51 741-0600 2 S  Bearing, Ball
52  750-3176 1 Spacer,ldler
53  756-3085 1 Pulley, Idler 5.0 in

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 53 of 70

254

Hydraulic Drive, Lines & Filter - Mfg. Date 1G017G9 7-1-97 - 4-19-98

2 sty J
o~ ,,,//r \w Illl_r.mw me R Mm
74 //jm\ \MQQW\\, mm.\\\\
wn I~ AN \ N "y
998 NGBS pp2
\ \ \mJﬂWMMNW“XVN fh# g
Y .@“mm;ﬂl : \m ‘ mm“nwmwwwmﬁ ‘,, \ \
< ‘““ R\M MN nwrmmmmmmww ||||||||||||| 7 ™ W O O
p— N‘ N ) Ny TME p VA / 38836386
\nll @va mm prs wu \y/ \3 / / 4 [ \ oy _
TN & wm\ .--”mm\ /e / L ﬁ,,// /
/S $I L / \ AR\ R
/ r
Y oY/ VA R g
S/ // / / / / e e ..\\ 5
/ 4 /S / 2/

.4
&t [ /
"m,“ m% _%w MM. W \ e ﬁ & . /Aw. Nk “\M \\M\ IIIII - Vuu \“y\m IIIII H&\\
" _ W \ \ lllll s w mW\\M\ \\ - \.\\_1| \ \\
A Lo =72 /
A %/ﬁm \ \\ / AmHHwnwu T|Vn/n ..... / Y v 3 8 Bee
.IMl A A o , % W ,/V ! l / ;
I %@a» e /e ANV S
£ 7 £ Sat ff (a
/ VA \ \ % e -4 A vg =3 \ A@v
/e e \ &7 A V) Jee | fé.
HHHHHMWA.nn.v).UV / \\ \\ \.KQHHu.ImV. .mw n.IIAIm .\I\@c ..... S VMHM““
: SRR
uv ,/..K ~ d p nmy // y- //
o - o/ \ N SN
A NS (TN e
J M < 1\ \\\,Aﬁ , / / /
K \\ &N\ © MNY e e n @3 -

RN / q
/V
@

*

=

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

254

Page 54 of 70

Hydraulic Drive, Lines & Filter - Mfg. Date 1G017G9 7-1-97 - 4-19-98

Ref#  Part Number Qty S/P/F  Description
1 738-3108 1 /P Shoulder Bolt, Special
2 603-0344 1 S  Tank Ass'y, Hydraulic Code 0498
737-3055 11qt S  Oil, Drive System
3 603-0358B 1 S Plate Ass'y, Skid Code 0498
4  603-0362 1 S  Pulley Ass'y, Idler 5.0 in.
5 603-0377A 1 S Arm Ass'y, Idler Includes Ref No 54 (2)
6 603-0450 2 S  Support Ass'y, Pump
7 1 Transmission Ass'y RH See Component Lists
8 1 Transmission Ass'y LH See Component Lists
9 703-2888 1 S  Bracket, Idler
10 703-3168 1 Bracket, Pulley Mounting
11 703-3169 1 Bracket, Cable Retainer
12 703-3174 1 Bracket, Cable Mtg.
13  710-0428 1 Screw, Hex Cap 1/4-28 x 1.25 GR5
14  710-1189 6 Screw, Hex Wash. Hd. Tapp #12-24 x .62
15  710-3008 4 /P Screw, Hex Cap 5/16-18 x .75 GR5
16  710-3011 1 /P Screw, Hex Cap 3/8-16 x 2-1/4 GR5
17  710-0347 1 /P Screw, Hex Cap 3/8-16 x 1-3/4 GR5
18  710-3103 2 /P Screw, Hex Cap 5/16-18 x 2.0 GR5
19 710-3144 10 /P Screw, Hex Cap 3/8-16 x 2.0 GR5
20 710-3156 2 Screw, Hex Cap 5/16-18 x 2.50 GR5
21  710-3178 4 /P Bolt, Carriage, 3/8-16 x .75
22  712-0138 2 S Nut, Hex, 1/4-28
23  712-0333 2 S Nut, Hex, 1/2-20
24  712-0431 16 S  Nut, Hex Flange Lock, 3/8-16
25  712-3004A 8 /P Nut, Hex Flange Lock, 5/16-18 GR5
26  712-3019 1 S Nut, Hex, 7/16-14
27  712-0117 1 S Nut, Hex Lock, 1/4-28
28  712-3050 8 /P Nut, Lug, 7/16-14
29  721-0223 3 S  Seal, Drain Plug
30 723-3071 1 Filter Element, Oil
31 727-3100 2 S  Fitting, Connector, 1/2 x 3/8
32 727-3116 2 S  Fitting, Connector
33 727-3118 1 Fitting, Tee, 1/2 x 1/2 x 3/4
34  727-3120 1 Tube, Inlet LH
35 727-3121 1 Tube, Inlet RH
36 727-3122 1 Tube, Outlet LH
37 727-3123 1 Tube, Outlet RH
38  731-1449A 2 S Fan, 10 Blade
39 732-0478 1 S  Spring, Extension
40 732-0729 2 /P Wire Ring
41  736-0171 1 S  Washer, Lock, 7/16
42  736-0185 10 S  Washer, Flat, .406 x .75 x .06
43  736-0258 2 /P Washer, Flat, .385 x 1.0 x .135
44  736-0329 1 S  Washer, Lock, 1/4 1D
45  736-0342 1 Washer, Flat, .283 x .75 x .030
46  736-0921 2 S  Washer, Lock, 1/2
47  736-3015 1 S  Washer, Flat, .469 x .875 x .105
48  736-3089 4 /P Washer, Flat, 5/16 x .934 x .100
49  737-0280 1 S  Fitting, Grease
50 737-3069 1 Plug, Pipe, w/Vent 3/4 NPTF
51 737-3070 1 Tube, Dipstick
52

738-0924 WWW. mymower B@rf@wFﬁM-Z& 375



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

254

Page 55 of 70

Hydraulic Drive, Lines & Filter - Mfg. Date 1G017G9 7-1-97 - 4-19-98

Ref#  Part Number Qty S/P/F  Description
53  738-0940 1 /P Plug, Oil Drain
54  741-3063 2 Bearing, Sleeve, .628 x .75 x .625
55  746-3080 1 Cable, Declutching
56  747-3360 1 S Rod, Belt Retaining RH
57 747-3361 1 Rod, Belt Retaining LH
58  749-3040 2 Strut, Frame Code 0498
59  754-3076 1 S  V-Belt, Transmission Drive A Section x 54.24
Lg
60  756-0625 1 Cable Roller
61 756-0627 1 S  Pulley, Flat Idler 3.5 in.
62  756-0974 2 /P Pulley, Transmission
63  703-2907 2 Cup, Bearing
64  710-0751 3 /P Screw, Hex Cap, 1/4-20 x .62 GR5
65 712-0324 3 /P Nut, Hex Insert Lock, 1/4-20
66  741-0600 2 S  Bearing, Ball
67  750-3176 1 Spacer,ldler
68  756-3085 1 Pulley, Idler 5.0 in.

WWW.mymowerparts.com



Page 56 of 70

o N
g
(2]
™\ e,
\ L]
'S AN Y ¥ _w. ,
<r l// ﬁv “ va AIIHHHUI, ,MM“
I~ /IY A m— Pt
Vol - R TR m

NS0 0F W
O MmO < \
o T , / | ; \. : o

/ \L m,,

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Hydraulic Drive, Lines & Filter MFG. 4-20-98 & After

254

/ [ 5 .

X ||.Mvﬁh
N,/

-
T
I/\/T
£~
)b §

a m,é
/ 4
Lt MT N M_m mr K ”‘. y K ﬁm M ) \
IIIIII _/ AﬂY -—T—WH”HMM MH 1 Lam— w_ \
o .,Hunmf VD ““ \ m \ 7" \
2 .\..!Amde.“Tw wv/wué ] M {1 \ \ o ; mm \
WO s,
\\ :/mum )yw ‘.x \n“\..\ 1! .mw_ \\ \\ i \\
S S/ / "y
13 / \ \ \\ \\
/
y \\ , / \ \
\ / / //
I w q / A4
N ﬁwm« i) dm @ / @ , / S/
A P ., \ ] \ \
AR NG Y
/ s 15 7 AN /
)& [ " I~ / a h \ \ \ 4
388883385 A VANV
L\ / AN O
N7 | Y NNV
| 7\ To) 5 \ 3 Y N/
ko) g 2 & LT o X
=N \¥;-.. L7 \ N AN Rﬁﬂnﬂ N Lol “...----...-----.3
I"&\\ : — o= v\\\ “\(ww mwww“ mm“IIII\M\Mm“NW kﬂ“l & \—mmv\\\\llugﬂv,
) ey d ™, ——
\ o Tom | f \um; mm.m.\s..--._ﬂ.umm-mnmum.mu - ,“_mum.l.l-&.
/ 10 99 @ l ' ! /// m\w\\\m\\w \\ -
[/ ess L L8 N [
- / M \--]”._H,%mwé ..... ) .---...---mm...nnﬂm,‘“\\ma mmlﬂg‘.\.‘-.\\
.v o 7 A\%IA ..... wmﬂ \ _‘%H.}m,_ﬁmg v O R —— mm \\ < N W
— 1 w,mm /S %m&\ 4 “.A-H-“wnnm“ — N VAVNEREE $
immr.wv..,nuwmmu == 5 ._ mu m , \ \ \ \ - \ nwm.? y nuuumufm.'r \muuuuyvn ;ww vxu..nu%\v ) /

.... \ o / \ w w \nu. \
. , o o LSS /o RN 7
[0 7/ ”.V.MM _AA,“ “ SR / & P - / (&
m o< I/ 7 R, o | - PSS
8 gy, m Y/ % 1,,&_,“%% N
/ vl
m%_ |.....Vm / \\ \_ﬁ ) ~ ///
o — 3 0 | fﬁﬁ u_J.
v [ / \ , 7 / ’ / 9
& == _?_.\6.\ ! ~ < | o 4 \ 5 ®
o ~ N T SH Yo w o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

254

Hydraulic Drive, Lines & Filter MFG. 4-20-98 & After

Page 57 of 70

Ref#  Part Number Qty S/P/F  Description
1 738-3108 1 /P Shoulder Bolt, Special
2 603-0639 1 Tank Ass'y, Hydraulic Code 0498
737-3055 11qt S  Oil, Drive System
3 603-0358B 1 S Plate Ass'y, Skid Code 0498
4  603-0362 1 S  Pulley Ass'y, Idler 5.0 in
5 603-0377A 1 S Arm Ass'y, Idler Includes Ref. No. 54 (2)
6 603-0450 2 S  Support Ass'y, Pump
7 1 Transmission Ass'y RH See Component Lists
8 1 Transmission Ass'y LH See Component Lists
9 703-2888 1 S  Bracket, Idler
10 703-3168 1 Bracket, Pulley Mounting
11 703-3169 1 Bracket, Cable Retainer
12 703-3174 1 Bracket, Cable Mtg
13  710-0428 1 Screw, Hex Cap 1/4-28 x 1.25 GR5
14  710-1189 6 Screw, Hex Wash. Hd. Tapp #12-24 x .62
15  710-3008 4 /P Screw, Hex Cap 5/16-18 x .75 GR5
16  710-3011 1 /P Screw, Hex Cap 3/8-16 x 2-1/4 GR5
17  710-0347 1 /P Screw, Hex Cap 3/8-16 x 1-3/4 GR5
18  710-3103 2 /P Screw, Hex Cap 5/16-18 x 2.0 GR5
19 710-3144 10 /P Screw, Hex Cap 3/8-16 x 2.0 GR5
20 710-3156 2 Screw, Hex Cap 5/16-18 x 2.50 GR5
21  710-3178 4 /P Bolt, Carriage, 3/8-16 x .75
22  712-0138 2 S Nut, Hex, 1/4-28
23  712-0333 2 S Nut, Hex, 1/2-20
24  712-0431 16 S  Nut, Hex Flange Lock, 3/8-16
25  712-3004A 12 /P Nut, Hex Flange Lock, 5/16-18 GR5
26  712-3019 1 S Nut, Hex, 7/16-14
27  712-0117 1 S Nut, Hex Lock, 1/4-20
28  712-3050 8 /P Nut, Lug, 7/16-14
29  721-0223 3 S  Seal, Drain Plug
30 723-3071 1 Filter Element, Oil
31 727-3100 2 S  Fitting, Connector, 1/2 x 3/8
32 727-3116 2 S  Fitting, Connector
33  727-3155 1 Fitting, Tee, 1/2 x 1/2 x 3/4
34  727-3120 1 Tube, Inlet LH
35 727-3121A 1 Tube, Inlet RH
36 727-3153 1 Hose, Outlet LH
37 727-3154 1 Hose, Outlet HH
38  731-1449A 2 S Fan, 10 Blade
39 732-0478 1 S  Spring, Extension
40 732-0729 2 /P Wire Ring
41  736-0171 1 S  Washer, Lock, 7/16
42  736-0185 10 S  Washer, Flat, .406 x .75 x .06
43  736-0258 2 /P Washer, Flat, .385 x 1.0 x .135
44  736-0329 1 S  Washer, Lock, 1/4 1D
45  736-0342 1 Washer, Flat, .283 x .75 x .030
46  736-0921 2 S  Washer, Lock, 1/2
47  736-3015 1 S  Washer, Flat, .469 x .875 x .105
48  736-3089 4 /P Washer, Flat, 5/16 x .934 x .100
49  737-0280 1 S  Fitting, Grease
50 737-3069 1 Plug, Pipe, w/Vent 3/4 NPTF
51  737-3070A 1 Tube, Dipstick
52

738-0924 WWW. mymower B@rf@wFﬁM-Z& 375



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

254

Hydraulic Drive, Lines & Filter MFG. 4-20-98 & After

Page 58 of 70

Ref#  Part Number Qty S/P/F  Description

53  738-0940 1 /P Plug, Oil Drain

54  741-3063 2 Bearing, Sleeve, .628 x .75 x .625

55  746-3080 1 Cable, Declutching

746-3082 1 Cable, Declutching (Liquid Cooled)

56  747-3360 1 S Rod, Belt Retaining RH

57  747-3361 1 Rod, Belt Retaining LH

58  749-3040 2 Strut, Frame Code 0498

59  754-3076 1 S  V-Belt, Transmission Drive A-Section x 54.24
Lg

754-3077 1 S  V-Belt, Transmission Drive A-Section x 54.24

Lg (Liquid Cooled)

60  756-0625 1 Cable Roller

61 756-0627 1 S  Pulley, Flat Idler 3.5 in.

62  756-0974 2 /P Pulley, Transmission

63  703-2907 2 Cup, Bearing

64  710-0751 3 /P Screw, Hex Cap, 1/4-20 x .62 GR5

65 712-0324 3 /P Nut, Hex Insert Lock, 1/4-20

66  741-0600 2 S  Bearing, Ball

67  750-3176 1 Spacer, Idler

68  756-3085 1 Pulley, Idler 5.0 in

69  710-0870 4 /P Hex Head /Wsh 3/8-16 x .625

70  712-0455 4 Retainer Nut 3/8-16

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 59 of 70

254

ission

Hydrostatic Transm

I~
o
© 8 ~ ,.//
T NENN
//// ,/, )an.r\.mv
w // _%mu. /
n N dwnu. ’
N AN @ DNV o]
w /// AN wunmmw\\\\\\\ <t o
N R 3 < s \
™ ™
\ (=)
AN \ \ : ,,
- - A — wn o ~+
N = / /.,w TN M < - \ ™ ~
t~ < D ® A / / v — e \ ~--sutnnf))  /
- © \ N\ «f / \ Ny \
/ ) / / _
S \ N\ % \ . / ¥ L
2/ \ \ __/ ) FET\
/ / / oo\ A r)” &,
{ / \ \
1t "N

(7 \ -\ TN WA -iu Ve \
C,-@v @ o AN ,,,W \.m% B L g.l-ﬁw :..,,-.%m% f,mmm,.””,v/ m-: S— ms”/-m
; \

/

\

Fe\
ﬁ- 0o

\. " J ey T 0
E‘ﬂ W R /(A R A 4
< & 4 F / ; _ \\ // V
3/ \ ;.\ \“\ m \ m“
\\ / ; N \ e . )]
// / ~ \\ un\\h ”wm“
2 BE)
nnm\ d _\
, b
2 o ?

8
[8Y]

..a

et

\h

!

—onfl)

o

3



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

254

Hydrostatic Transmission

Page 60 of 70

Ref#  Part Number Qty S/P/F  Description
717-3402 2 S  Transmission Ass'y, Hydro
1 HG-70304 2 Housing Ass'y, Upper
2 HG-50301 2 Housing, Lower
3  HG-70299 2 S  Center Section Assembly
4  HG-9008000-0128 2 /P Seal, Lip
5 HG-2003018 2 /P Spacer
6 HG-2003016 2 /P Ring, Wire Retaining
7  HG-2003052 2 /P Ring, Retaining
8 HG-2003043 2 S  Bearing, Ball
9 HG-2003023 4 S Bearing, Cradle
10 HG-2003087 2 /P Swashplate, Variable
11 HG-50551 2 S Bearing, Thrust
12 HG-50303 2 Shaft, Input
13 HG-2003017 2 /P Washer, Block Thrust
14  HG-2003014 2 /P Spring, Block
15 HG-70079 2 S  Block Assembly, Cylinder
16 HG-70082 2 /P Block Assembly, Cylinder
17  HG-50304 2 Shaft, Output (Motor)
18 HG-50552 2 /P Bearing, Thrust
19 741-0361 2 S Bearing, Ball
20 HG-2000022 2 /P Ring, Wire Retaining
21  HG-50329 2 /P Ring, Retaining
22 HG-50649 2 Retainer, Motor Bearing
23  HG-2000015 2 /P Guide, Slot
24  HG-50807 2 Arm, Trunnion
25 HG-9008000-0126 2 /P Seal, Lip
26  HG-50733 2 Arm, Control
27  712-0237 4 S Nut, Hex Lock, 5/16-24
28  HG-50426 2 Stud, Short, 5/16-24
29 HG-50281 2 Puck, Friction
30 HG-2003554 2 S Plate, Bypass
31 HG-2003555 2 Actuator, Bypass
32 HG-45074 2 /P Seal, Lip
33  HG-50270 2 Arm, Bypass
34 HG-44870 2 Ring, Retaining
35 HG-50002 4 /P Pin
36 HG-50016 6 Screw
37 HG-2000029 2 Spring, Charge Relief
38 HG-9001214-2500 2 Ball
39 HG-50578 2 /P O-Ring
40 HG-50331 2 /P Gasket
41  HG-44876 18 /P Screw, Self Tapping
42  HG-9005110-8700 2 /P Plug, Drain
43  HG-50273 2 /P Gerotor Assembly
44  HG-9004101-1340 2 /P O-Ring
45  HG-50260 2 Cover, Gerotor
46  HG-50095 4 Screw
47 HG-50651 2 Plate, Relief
48 HG-50653 2 /P Screw
49  HG-50650 4 Ring, Retaining
50 736-0371 2 /P Washer

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 61 of 70

254

Lift Assist Spring

GRS ALY Y

eSO SOA LITTITT ] 110 i

}
1
1
1

s
SR LTI DL

ad oo WY U 1L

—ARY FU NSt

-
¢ T
.

N

R4 ﬁ\»ﬂu

kY LR All '/ .!n_JT:lalluv ..ﬂﬁ

e

e,
-
A AM ll...lfll..
—
. ——,

™

SNSLOAATIT | 1 L i
e TOTOIAMMMAATTIL ) 1) 1) 1 Ll

v,

w (@

R DAPAATTIR 1817 L L
TN |1 111 L=

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54 Page 62 of 70
Lift Assist Spring
Ref#  Part Number Qty S/P/F  Description
1 710-1207 2 /P Screw, Hex Cap, Special 5/16-18 x 3.5 GR5
2 711-0509 2 /P Insert, Spring, 5/16-18 Thrd
3 711-1059 2 Ferrule, .88 O.D. w/.160 Dia. Shidr
4  712-0262 2 /P Nut, Hex Center Lock Jam, 3/8-24
5 712-3007 2 /P Nut, Hex Jam, 5/16-18 GR5
6 732-0772 2 Spring, Extension, 1.25 O0.D. x 11.5
7  736-0159 2 S  Washer, Flat, .349 x .879 x .063

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 63 of 70

Lift System And Linkage

254

9]
™

0 N
ol N,
\m a0 ™~
I~ \\\\\.\\\\\ MV - Mww o « /// ///»‘
— — . p & \ b U
_ \A/mm )_/ // /
W ., - /’ fs W
/V\ > N N \m
// Q
k \\\ .// M\ M \\
AV . \ \;-. r 4 S /V N \\
V/ " M \ ¢ \\ \ WM W Y AW \ \ A‘i
N /0 N A AR
N\ /Y / & AN
W/ FA S A
\1W \ / N N um‘ N
/ / 9 faa / \ |vm.|l|l S ™
/ / ~
ANV / 4 M A
\ \ \ / \ \ \
AGY, / // \\ o
'N /S S 74
YN g > g
/ = ]
/ Lo/ Ad) &5,
o \ X /. E—8 /
ammqu ™ \ X VNN >
~ N \ &~ Y~7) (/) M\ N\
\\‘ / / / / « .I—_u SN ” /, // .
/e \ / \-wamw” \ Y ®
P , , m\/ \ f \ /, n,N, /
/ e § \ \ \
/ / O\\ \ / m m lr
« / Y hm nulm M_vv
m 11...;‘va / - SN uiIﬂHHa.
! 0\ // _— / \.----,.----... /o
R\ \ h\w.. mmmw.ﬁu c /
™ ......lv.///y o e rmn S _ ﬁw \\
< \ o / \\
) S s | /
& 7 N \ / | /
- N n ™~ @ O - /
N e Lrw g - ® - o /
o /,ﬁw AN /
<+ / ”/ /ﬂ/ \\
g P W\ N /
€
ﬁA mw,,/ wwfm. ./ \ \\ //y > \\
\| \ A/
A%
N N vmlmwb

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

254

Lift System And Linkage

Page 64 of 70

Ref#  Part Number Qty S/P/F  Description
1 603-0257 1 /P Fork, Lift
2 603-0313 1 S  Shaft, Lift
3 603-0327 1 Handle Ass'y, Lift Includes Ref. No. 43; Code
0498
4  603-0370 2 Link Ass'y, Pivot, Includes Ref. Nos. 29 and
41(2)
5 603-0401 1 S  Arm, Lift Code 0498
6 603-0422 1 S Bracket, Shaft Mtg. LH Includes Ref. No. 42;
Code 0498
7 603-0423 1 Bracket, Shaft Mtg. RH Includes Ref. No. 42;
Code 0498
8 703-2621 2 Link, Adjustable Deck Lift
9 703-2772 1 Plate, Deck Height Adjustment Code 0498
10 703-2780 2 Link, Parallel Lift
11  710-0431 2 /P Bolt, Carriage, 3/8-16 x 1.5
12 710-0216 7 /P Screw, Hex Cap, 3/8-16 x .75 GR5
13  710-3011 1 /P Screw, Hex Cap, 3/8-16 x 2-1/4
14  710-3083 2 /P Screw, Hex Cap, 5/16-18 x 1.38 GR5
15  711-0642A 1 /P Button, Handle
16 711-0773 2 Link, Eye Bolt Adjustment
17  711-3266 2 S  Clevis Pin, w/ Detent Ball
18 712-0206 2 S Nut, Hex, 1/2-13
19 712-0290 1 /P Nut, Hex Center Lock, 7/16-14
20 712-0431 16 S  Nut, Hex Flange Lock, 3/8-16
21  712-3009 2 S Nut, Hex Center Lock, 5/16-18
22  712-3020 2 S Nut, Hex Insert Lock Jam 3/8-16
23  712-3056 2 /P Nut, Hex Jam, 5/8-18
24 723-0453 2 Link, Parallel
25  731-3158 1 /P Grip, Deck Lift Handle
26 732-3097 1 Spring, Compression
27  736-0287 4 S  Washer, Flat, .79 x 1.24 x .06
28  736-0300 1 S  Washer, Flat, .406 x .875 x .06
29  737-0280 3 S  Fitting, Grease
30 738-0183 1 S  Bolt, Shoulder
31 738-0380 2 S  Bolt, Shoulder
32 738-0507B 2 S  Bolt, Shoulder
33  738-3150 1 Bolt, Lift Handle Shoulder
34  738-3151 2 Bolt, Shoulder
35  747-3255 1 Rod, Parallel Link Front Mtg
36  747-3267 1 Rod, Lift Handle
37  747-3275 1 Rod, Connecting LH
38  747-3276 1 Rod, Lift Link
39 747-3286 1 Rod, Connecting RH
40  750-3200 3 Spacer, .448 x .688 x .673
41  741-0229 4 Bearing, Flange, 1.0 ID
42 741-0376 2 S Bearing, Flange, .75 1D x 1.0 OD
43  741-3081 1 Bearing, Sleeve, .75 x .875 x 1.25

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 65 of 70

254

Parking Brake And Linkage

3 /@
Mm, /// Y _,mmx\ <t
RN & AN
\ NS N
\ o \
/ \ 7 //
A &S\
NCAYY Y TR
// _\ /Nwmwv / / A JN%\ mmm r/.//. @® h ///
N )
// . \\ 9 \\ /v W“ / //,. " W ///
/ - \\ \\ \H \N // -~ ﬁ/
Al // \Vﬂ\\v s \\ a !\ \\ \\ \\ WW ﬂﬂw
- VA4 7 AR\
— / / \\ M
N / / ® / [ \\ \ A \\ / /
e ogam Vo / NN S AY
SA N N\
oG/ N N\
\ aV N/ /
B mnwm“m% ..... A
© ~/ , ﬂnﬁuw\ m\, Af@_/,/
>~ / P J ' N
w0 4 S 1WV\ v / - \\“ ///
ﬁ/m \W / .AH.AWVI....II; No / / n\\ AM I mmlﬂm"w AN /
™\ \m\ \ @ . VA o\ muwﬁm &5 =3 //V
N\ / A\“W,“, AR A”U,,V// /s / -
\ NV/4 / \ WA\
\ ) N \ O\ N\ e/ -
A N Y Be oo
®) / . \ m‘nw N P /’ o / / / o \ g MV
/M P \“UHHHMIIIII,M\ \\./.\\\\ mﬂ, \ / \\ \\ lllll
7 a 7 memlll..v cn /V \\\
A ,MM \W.m\\\‘“\\ \V\AW\\ \\
e .ﬂH o , / .
,Nyu.vj‘.ﬁ,v.// \\\\‘u . M.._@_ \““nwn_ \\ A\ /M
N A. X - | ,\\\\\ AN
TN NS /«@s%/ - AA\Y\\HN-{_
N = (&
N - NN ! WS
o N SO\ \ Ql ——rp
N NN \ o]
XMNA RN \ v.u
~ mxmﬂ \W \ AN 5 W,
R X (&
\ \ / / \NNMV //UWWV m, 5 ~ sl
A S —
© \\ M//\ &, \\mmw\ﬂ s T Y
/ I NG e
/ /T QN
/ / ‘ /N9, h "\
\ \ \\ J) mw / /
2 / \ ! / / M
\\ \ //. // ™~
mu a\ | M~ {e] _nc
pS @ 55— H
— - H R
s nnmm\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

254

Parking Brake And Linkage

Page 66 of 70

Ref#  Part Number Qty S/P/F  Description

1 603-0461A 1 S  Shaft, Park Brake Pedal

2 703-2806 1 Bracket, Pedal Mounting

3 703-2807B 1 S  Bracket, Foot Pad Mounting

4  703-2856 1 Bracket, Park Brake

5 703-2857 1 Bracket, Rod Retainer

6 703-3073 1 Plate, Support

7 703-3074 1 Bracket, Brake Rod Stop

8 703-3076 1 Plate, Brake Link

9 710-0134 5 /P Bolt, Carriage, 1/4-20 x .62
10 710-3168 2 /P Bolt, Carriage, 3/8-16 x 1.0 GR5
11  710-3178 2 /P Bolt, Carriage, 3/8-16 x .75 GR5
12 711-1088 1 Pin, Clevis, 1/4 x 6.65
13 711-3357 2 S Ferrule
14  712-0314 4 Nut, Hex Jam, 1/4-28
15 712-0431 6 S  Nut, Hex Flange Lock, 3/8-16
16 712-3027 6 S  Nut, Hex Flange Lock, 1/4-20
17  714-0104 4 S  Pin, Internal Cotter
18 714-0127 1 /P Pin, Cotter, 1/16 x .75
19 714-3004 1 Pin, Cotter, 3/32 x 1.25
20 715-0120 2 S  Pin, Spiral, 3/16 x 1.0
21  718-3090 2 Arm, Brake
22  731-3165 1 S  Lever, Park Brake Engagement
23  732-0463 2 S  Spring, Extension, .75 O.D. x 5.0
24  732-0800 2 Spring, Extension,
25  732-0857 1 Spring, Extension, .5 O.D. x 2.25
26  735-0251 1 Foot Pad, Brake
27  736-0160 3 S  Washer, Flat, .536 x .930 x .05
28  736-0258 2 /P Washer, Flat, .385 x 1.0 x .135
29  738-0137A 1 S  Bolt, Shoulder, .340 x .285:1/4-20
30 741-0324 4 S Bearing, Hex Flange, .506 I.D.
31  747-3266A 2 /P Rod, Brake
32 747-3272 1 Rod, Park Brake Retaining
33  747-3284 1 Rod, Hydro Pump Release RH
34  747-3293 1 Rod, Park Brake
35 747-3317 1 Rod, Park Brake Support
36 747-3318 1 Rod, Brake Connecting
37 747-3284 1 Rod, Hydro Pump Release LH Mfg Date

1F307G9 and before
747-3363 1 Rod, Hydro Pump Release LH Mfg Date

1G017G9 and after

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 67 of 70

254

/
\\ il ©
\ \\ 1//
\,
AAV\ \\ s 0 /_mu
NN
VSN
\ A/N,f o Guuuu{!ﬂ,ar@///
r // / M/,, 6,,/ ’ A-I ....L. //
7/ \ \__ /”,, ¥ © /. é 2
\ NN ,"”V, \ ﬁuﬂﬁ Lf ﬁ
/ \ \..H_h _w N / \-L v.
\ N/ Y v, /,
/; / / \ \ m//m.._ //.
/4 ,V /
Aym \ A_, ., P nll...v /‘ .\1/
TR oy 7T X
\ & e { ﬁ
DN W el VAN
R ALY ASEER A
5 % W\ e L |
s /g ) b A Lge pan @m.f--,um_ ...,é--- --,.x. = A
@ w VN7 S S S S :
» ~ N\ TR .E S >
% / \ - \ .h. \ Ji...m - .H\\H\ o A\
2 N Y A @\ 0
3 \ - /
g /.-,
m. = /u
= Mv..km.\\uuﬂ
] 1.~
m \ \\[ -
3 \ /
S / /
S / /
» & /

I\
QA

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

254

Seat Assembly MFG. Date 4-19-98 & Before

Page 68 of 70

Ref#  Part Number Qty S/P/F  Description

1 603-0294 1 S  Seat Base
2 603-0318A 1 Plate, Seat Spring Mtg.
3 603-0470 1 S  Bracket, Seat Mounting
4  710-1260 4 S  Screw, Hex Wash Hd Tapp 5/16-18 x .75
5 710-0520 2 /P Screw, Hex Cap 3/8-16 x 1.5 GR5
6  710-0347 2 /P Screw, Hex Cap 3/8-16 x 1-3/4 GR5
7  712-3004A 2 /P Nut, Hex Flange Lock 5/16-18 GR5
8  712-3005 2 S  Nut, Hex Flange Lock 3/8-16 GR5
9 714-0104 2 S  Pin, Internal Cotter

10 720-0190 1 S  Knob, Seat Adjustment

11  731-3154 4 Seat Slide

12 732-0827 1 Spring, Torsion

13  732-3080 2 S  Spring, Compression

14  732-3098 1 Spring, Index

15  736-0227 2 S  Washer, Flat, .390 x 1.5 x .134

16  738-0296 2 S  Bolt, Shoulder .437 x .268:5/16-18

17  738-0372 4 S  Spacer, Shoulder, .38 I.D.

18  738-3156 2 Spacer, Shoulder

19 738-3166 2 Spacer, Seat Pan Shoulder

20 747-3342 1 Rod, Seat Pan Lock

21  757-3006 1 Seat Assembly

22  757-3009 1 Seat Arm (Set of Two)

WWW.mymowerparts.com



Page 69 of 70

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

254

/
AN ./yf\ 0 Squ[I.ﬁr@/
NN
\ \ . ”””, <+ @ /// \.g w
\ ,/. \,\ ,,”/v, 4./ omwnu}ﬁu me
\ e YN -L Nv
\ \ \.\L‘. - ma _ / /
Mm. / /m ‘V, = m
/4 ! i N
. L” -~ -F .a._, ~ w,_ P ||a...v\w

% \
\ABL 0 e ;§

\

/mm_v //.

-

—
<
S

AN/ \ o 4 A
\Dp@:ﬁ‘ B \mv é fmwxmi%ﬂm_\ ...i@wﬂ“- - -|r|yn. —

BN
,”V / \ o u\ \ - 3
\ \ \\ \ \\ Mov bl ...3 _muu.ICv \\ v 0 \

H . Pl o 3

S @E{W‘Hﬂwm \i@ﬁ\ - -

M:

\\\\

Seat Assembly MFG. Date 4-20-98 & After

I\
QA

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

254

Seat Assembly MFG. Date 4-20-98 & After

Page 70 of 70

Ref#  Part Number Qty S/P/F  Description

1 603-0294 1 S  Seat Base
2 603-0318A 1 Plate, Seat Spring Mtg.
3 603-0470A 1 Bracket, Seat Mounting
4  710-1260 4 S  Screw, Hex Wash Hd Tapp 5/16-18 x .75
5 710-0520 2 /P Screw, Hex Cap 3/8-16 x 1.5 GR5
6  710-0347 2 /P Screw, Hex Cap 3/8-16 x 1-3/4 GR5
7  712-3004A 2 /P Nut, Hex Flange Lock 5/16-18 GR5
8  712-3005 2 S  Nut, Hex Flange Lock 3/8-16 GR5
9 714-0104 2 S  Pin, Internal Cotter

10 720-0190 1 S  Knob, Seat Adjustment

11  731-3154 4 Seat Slide

12 732-0827 1 Spring, Torsion

13  732-3080 2 S  Spring, Compression

14  732-3098 1 Spring, Index

15  736-0227 2 S  Washer, Flat, .390 x 1.5 x .134

16  738-0296 2 S  Bolt, Shoulder .437 x .268:5/16-18

17  738-0372 4 S  Spacer, Shoulder, .38 I.D.

18  738-3156 2 Spacer, Shoulder

19 738-3166 2 Spacer, Seat Pan Shoulder

20 747-3342 1 Rod, Seat Pan Lock

21  757-3006 1 Seat Assembly

22  757-3009 1 Seat Arm (Set of Two)

WWW.mymowerparts.com



